ELECTRICAL COMPONENTS, FRONT BODY -

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012505 KeYS (SEE OF 2) oo 1
2 1016630 1T | o P T SO PRRS 1
3 1016849 Screw, #4-24 X 0.33 Pan-Head Maching ............ooouuieiiiiiiiiieieeeeeeee e 2
4 1016851 Buzzer, Reverse (9-48 VDC) ....ccooi ittt 1
5 101830701 NUL, KEY SWILCN .eeiiieieiie e e e e e e snree e e e 1
6 101834502 Cap, Black Key SWItCh ... 1
7 101851101 Washer, KeY SWItCh ......ooiiiiiiiii e e e 1
8 102515001 Ip Control Harness, Gas (includes item 9) ..o, 1
9 N/A (@70] 0] a[=Tox (o) (A =l 8o JRC I o1 o TN O PRPPPRT: 1
10 102515101 Key SWitCh, Gas, PreC ... e 1
11 102522901 Instrument Panel (standard) ...........oooiiiiiiii 1
12 102536601 Instrument Panel (with Hole for Headlight Switch) ..........ccccooiiiiiiiii 1
13 102536602 Instrument Panel (with Hole for Fuel Gauge) ........ccccccceeeiiiiiiiiieeieeee e 1
14 102536604 Instrument Panel (with Hole for Headlight Switch and Fuel Gauge) ..................... 1
15 AMT0079 | BUIK Std KeYS (50) * ..oeeieiiiie ettt et e e et e e ae e e et e e e enees 1

* Note: Must order in multiples of 50.
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BATTERY — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1012295 FUSE, T0-AMID oottt e e e e e e e e e e e e e e e e et e e e e aeaaeeeaaaaanes 1
2 1012328 Battery, 12-VOIt ........ooeiiie e 1
3 1013609 Yo 1T g oY To I B2V o] | TR 1
4 1014375 Screw, 3/8-16 X 0.50 Stainless Steel Hex-Head ...........cccccceiveiiiiiiiiiiiiccieee e, 2
5 101898001 Clamp, Battery ... 1
6 N/A Cover, Fuse, Sealed, MEetri ... 1
7 102296020 Screw, Torx Pan HA Pt, MB X 20 ....ovueiiiiieeeeee et 4
8 102296040 Screw, Torx Pan HAd Pt, MB X 40 ... 1
9 102355301 Lockwasher, 3/8 Stainless Stl ..o 2
10 102803301 Asm, Voltage Regulator, Prec. ... 1
11 1242 NUL, 5/168-T8 HEX ..ttt e e e e e e e e ee e e e e e e e e aneeanes 2
12 7893 NUL, 10-32 HEX .ot ee e e e e e e 2
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3-PIN CONNECTOR

16_WHT(W04) LEFT

16_BLK_WHT(W43) | — ek
2 L g
5
£ g
E] =
z
él %\
< 16_BLK_WHT(W44) o
® 3-PIN CONNECTOR
& 16_BRN(W06) ot 10_BLK(W24)
O TAIL LIGHT
CONNECTS TO & 16_BRN_WHT_STP(W03) ‘16,BRN(W34) I
9-PIN CONNECTOR 16_YEL(WO05)
FOR LIGHTS. ©
© _ 2
Ic} g ]
g =
= | =
] g : SHEE
3| K < Hill
g g BRAKE 3 s @3
£]| &| LIMIT SWITCH o 5| o @
g © —_ gl ~
X O,
a j—' 5
@ .
18_BLU_WHT(W07) 16 REDWHTIWIY)
18_BLU(W35)
8 18_RED(W01)
CONNECTS TO ©
9-PIN CONNECTOR | &
FOR CONTROLS © SONIC
IN IP. ® 16_BLK(W20) WELD
& 18_WHT_BLK(W10)
(@]
O
1
(.
SONIC
WELD
g
g
=}
2|
NOTE:
SOME WIRING / COMPONENTS SHOWN
ARE OPTIONAL ACCESSORIES
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FUEL GUAGE
SENDING UNIT

{

10_BLK(W119)
OXC;
[l

OIL SENDING UNIT &
g FRAME GROUND
K _
ENGINE KILL HOOK UP @, 3
e g ENGINE GROUND
o
FORWARD & REVERSE 9
LIMIT SWITCHES
=
Z .
1 (° 1
g ¢ 4 l
1
gl -
g g
X 2
e 2‘ 22 N
e 39 =
oz X
16_ORG(W11) 2
16_RED_WHT(W14) ' o
™ 6_RED(W19)
SONIC N
WELD
1 5| 3| 6_WHT(W32)
B 2
3 =1 SONIC
@ ES WELD
® o 10_RED(W46) STARTER 3l
’—F GENERATOR Z|
_ 5
=) I| «©
: 3 9l s
SONIC 1 42 I
WELD 4 3 g z
9 3 a3 e
© ol o &
( 16_BLU(W36) 16_ORG(W08) 1o o o
T =) E | ©
=
5
w
N _ - SOLENOID >
o 2 g @
§ < 2| NO  COM -
- o
g @ g ne ! GCOR SONIC
S = @ WELD
@ B - 18_ORG(W50)
£
L 5 3-PIN CONNECTOR el i
SONIC a O #18 RED lo
WELD noc‘ #18 BLK lo | o
16_RED(W16) -
%— J VOLTAGE REGULATOR
10 AMP FUSE
18_BLK(W22)
16_BLK(W26)
12_BLU(W17)
20 AWP FUSE
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WIRING - GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102586201 Y E= T Al P21 LT T C T= 1 1
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K
$ S
OIL LIGHT
LH I8_YEL_WHT(W55)
S 3
; ®
|8_RED_WHT(W58)
I18_YEL(W59)
REVERSE BUZZER j
+ - SONIC WELD
LH |8_BLK(W63)
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18-BLU(WS54)
SONIC - - 9-POSITION CONNECTOR.
WELD s 5 CONNECTS TO MAIN HARNESS
= ~|
; :
= = rs.sLucws2 )
16-RED(W56) o
)
©
16-BLK(W60) 8
18_WHT_BLK(W64) o
)
O
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INSTRUMENT PANEL WIRE HARNESS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102515001 Ip Control Harness, Gas (includes item 2) ... 1
2 N/A ConNECtOr, PIUG 9-PiN ..oooiiiiiieie e 1
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STARTER/GENERATOR ASSEMBLY
MODEL G425419 — GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY n
12 3 4 E
1 101833701 Starter/Generator (cw) (includes items 2 through 33) .......ccocoiiiiiiiiie 1
2 1013001 Bearing, Output Shaft Ball ...........coooiiiiiii e 1
3 1013003 Key, Starter/Generator ..........oooo i 1
4 1013005 Bearing, Ball ..... .o e 1
5 101301102 Brush Holder Assembly (cw) (includes item 6) ..........coooiiiiiiiiiiiiiiiei e 1
6 101878101 Brush Spring Set ... 4
7 101869302 Brush and Screw Set (CW) ..ooooeeiiiiii e 1
8 101874901 Front Bracket ... 1
9 101875001 RETAINET ..ot e et e e st ee e e e snaneee s 1
10 N/A 0= (0 (= USRS 1
11 101875201 Field Coil HOUSING ...vvviiiiiiiiiee e 1
12 101875301 POIE SEBL oo a e aaa e 1
13 101875401 SCIEW SEE ittt e e e nees 1
14 101875501 Field Stator Coil ASSEMDIY ......c.uuiiiiiiie e 1
15 101875601 F INSUIAtor Set .. ... e 2
16 101875701 DF INSUIALOT ..ottt e e s e e e e eannaeeean 1
17 101875802 A CONNECLON (CW) .eetiieie e ettt e et e e e e e e e et e e e e e e e e e e e nnneeeeeeas 1
18 101876001 Screw and Mold ASSEMDIY .....oooiviiiiie e 2
19 101876202 Brush Connector ASSEMDBIY (CW) ..oooiuiiiiiiiiiiiii i 2
20 101876301 Cover Set (includes items 21 and 22) ........ooevieeiiiiiiiiiiiiee e 1
21 N/A Brush Inspection Port COVET .........uuiiiiiiiiiiiiiiieeieeee e 3
22 N/A Brush Port Cover W/DTaiN ...........cooiiiiiiiiiiiiieee e 1
23 101876402 Rear BraCket (CW) ...ueeeii ittt e et ee e 1
24 101876501 Nut and Screw Set (includes items 25 through 29) .........ccccoiiiiiiiiiiie 1
25 101896501 Brush HOIdEr ASM SCrEW ....cccoiiiiiiiiiiiiie e 2
26 N/A Washer, M5 FIat .......cooo oo 1
27 N/A AT =T L= o O 1o Yo T 1
28 N/A N U 1o |V i 7 1
29 N/A Screw, M5 X 0.8 X 18MIM ....uiiiiiiiiiie et e e reeeea e 3
30 101877601 NUt @nd WaSher St ......couiiiiiiiiiiie et ee e 2
31 101877701 Nut and Washer Set ... 1
32 101879001 Through Bolt SEt ... 2
33 101939901 SPACET ..ttt e e e ee e e e nre e e e anaas 1
34 101875102 | Armature Asm Conversion Kit (includes items 35 through 38) ........ccccccoiiiinnnen. 1
35 1013003 Key, Starter/GeNErator ..........oooo i 1
36 1014289 Pulley, Starter/Generator ... 1
37 N/A N4 4= 100 RSP PRPR PRSP 1
38 101939901 RS 0= 1Y RSP 1
Note: Item 36 will ONLY fit Model G425419 Starter/Generator.
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STARTER/GENERATOR MOUNTING - FE290

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1012830 Screw, M8-125 X 22 Hex-Head ..........ccccvmiiiiiiiiiiee e 2
2 101524001 Bracket, Starter/Generator Mounting (FE290) ........ccoooiiiiiiiiii e 1
3 1015932 Bolt, Carriage, 5/16-18 ... i 1
4 1016074 Screw, M8-1.25 X 18MIM TOIX ..eviiiiiiiiiciciiiieeie e ee et e e e e e er e e e e e e e e e 1
5 1016883 Bracket, Starter/Generator Adjustment ..o 1
6 101837301 WIre ASSY, #6 GIrEEN ....coiiiiiiiiiiiieee ettt e e e e e e e e e eas 1
7 101916701 RV =7 S 1
8 1241 Washer, 5/16 Type A Flat ..o 1
9 1242 NUE, 5/16-T8 HEX .o e e e e e e are e e e e e e e e s ennes 1
10 1624 Screw, 3/8-16 X 1.50 Hex-Head Cap ....cccccoveieiiiiiiiii e, 2
1" 7174 Lockwasher, 5/16 SPIit ........ooiiieiiiii e e e e e 3
12 8754 LOCKNUL, 3/8-18 HEX ..ovenieeieeeeee e et e e e e 2
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STARTER/GENERATOR MOUNTING - FE350

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1012830 Screw, M8-125 X 22 Hex-Head ..........ccccvmiiiiiiiiiiee e 2
2 101524002 Bracket, Starter/Generator MOUNtING ......coovviiiii i 1
3 1015932 Bolt, Carriage, 5/16-18 ... e 1
4 1016074 Screw, M8-1.25 X 18MIM TOIX ..eviiiiiiiiiciciiiieeie e ee et e e e e e er e e e e e e e e e 1
5 1016883 Bracket, Starter/Generator Adjustment ..o 1
6 101837301 WIre ASSY, #6 GIrEEN ....coiiiiiiiiiiiieee ettt e e e e e e e e e eas 1
7 101916701 RV =7 S 1
8 1241 Washer, 5/16 Type A Flat ..o 1
9 1242 NUE, 5/16-T8 HEX .o e e e e e e are e e e e e e e e s ennes 1
10 1624 Screw, 3/8-16 X 1.50 Hex-Head Cap ....cccccoveieiiiiiiiii e, 2
1" 7174 Lockwasher, 5/16 SPIit ........ooiiieiiiii e e e e e 3
12 8754 LOCKNUL, 3/8-18 HEX ..ovenieeieeeeee e et e e e e 2
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FE290 ENGINE — SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1015332 Wire Assembly, #10, Uninsulated ............ooovmiiiiicccccree e, 1
2 1015649 ShroUd, Fan ..o et e e e e e e e e e e e e e et ————— 1
3 1015969 Screw, M6-1.00 X 10mMmM Pan Hd ......oiiieeeeeeeeeeee e 4
4 101887601 Locknut, M6-1.00 NYION INSEIt ......oveiiiiiie e 1
5 101953901 Engine, FE290 (cw) * (includes items 6 through 19) ... 1
6 1016443 BFacCKe! ..eeeeeiii e e e e 1
7 1016456 Bolt, Flange Head, M6 X 1 X 12 MM ...ooiiiiiiiii e 15
8 1016507 BOlt, TWO-ENAEA ........ouriiiiiiiiiiiecicce e e 1
9 1016524 Shroud, Enging, FE290D ........cooiiiiieee et 1
10 1016525 Shroud, Engine, FE290D ........ccoooiiiiiiiiiee e 1
11 1016526 Shroud, Enging, FE290D ........cooiiiieee ettt 1
12 1016531 DIPSHCK oo 1
13 1016536 Tube, Oil Filler, FE290D .......oviiiiiiiiiieecee et 1
14 1016539 L@ o o SRR 1
15 1016547 N U SRR 3
16 1017221 Screw, M6-1.00 STUA ......ouviiiiiiiee e e e e e e e e ea e e e e e anns 1
17 101909701 Stud, M6-1.00, TWO-ENAEA .......coiiiiiieee e 2
18 101915601 Housing, FE290 FaN .......ooiiiiiiiiieee e 1
19 N/A Washer, 6 MM FIat ..o e e e e 1

* Note: FE290 engine component listings span several pages.
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FE290 ENGINE - IGNITION COMPONENTS AND

FLYWHEEL
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016445 Bracket, RPM LIMIter ........oooiiiiiiiei et e e e e e aaaees 1
2 1016455 Bolt, Flange Head ...........ooiiiiiiieiiiee e e 2
3 1016456 Bolt, Flange Head, M6 X 1 X 12 MM .....uiiiiiiiiiie e 2
4 1016493 Cap, SPArK PIUG ...ooeeeeiieceeee ettt e e e e e e e e e e e e e 1
5 1016497 SCrEW, Pan WP CrOSS ..ottt e e e e e e e e 1
6 1016505 NUL, HEX, FINE .o e e e e e e e aaes 1
7 1016544 S OIBW .o e e e e e e e e e e e e e e e e e ee e e e e e eeeerra————t— b ————————— 1
8 1016548 | Washer, M16 Flat ..o 1
9 1016561 (O =1 031 o TSSO PPPRRR 1
10 1016562 K Y ettt e e e e et e e e e e e e e e e arar e e e aantaaeeeeanreeeennres 1
11 1016578 (€T (01001 101=] 1
12 1016579 Band, RPM Limiter MOUNT ..o e 1
13 1016586 Damper, RPM LIMITEE .....ccooiiiiieeeeeeeeee et e e e e e e e e e e e e e e e e e e e eeanaees 1
14 1016587 (O3 =T 031 o SRR 1
15 1016588 Tube, 7mm X 10mMm X 70MM oo e e ae e e e eeees 1
16 1017448 BOIt, FIANGEA .. .oeoeeieeeeee e 3
17 1017455 Plate, FIywheel Fan ...t 1
18 1017468 (=011 o R ST SOS U PPRRTRN 1
19 101881101 Spark Plug, OHV (AULOIItE) ...eeereieeie it 1
20 101909201 L7 ]{ N o 011 7] o TSRO PEPRP 1
21 101909301 [T To T T SR 1
22 101909401 Limiter, RPIM .o e e e e e 1
23 N/A L0 =T 03T o TS (=Y =Y SRR 1
24 101915801 Fan, FE290 (CW) .oooiieiiee ettt ettt ettt e et e e e e st e e e e s sntaaeeesennreeeaeanes 1
25 101929301 Flywheel, COMPIELE ......ouviiiiieieeei e 1
26 AM10724 Spark Plug, OHV (NGK) ...ttt e e e e e e nnnnaea s 1
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FE290 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016429 Seat, Value Oil Press Relief ..... ..o 1
2 1016432 Gasket, Drain PIUG ..o e e 1
3 1016435 Gasket, Ol PUMP ..o e 1
4 1016457 = To] | Rl o F= T o T T o 1= T 2
5 1016467 1) =Y A 1 SRR 1
6 1016473 Plate, Oil PUMP ..o e e e e e e e e e anes 1
7 101648203 Oil PUMP AN ROLOT ...ttt e e e sbeeee e 1
8 1016484 COVEL, PUMP oottt e e e e e e e e et bee e e e e e e e e anaaanes 1
9 1016502 Bracket, Oil Filter MOUNT .........oooiiiiiicee et 1
10 1016537 Ball, Steel, Press, REHET ... e 1
11 1016570 O RING e e e e et e e e e e aareaae e 1
12 1016576 e 18 T TR I3 = 1
13 1016581 ST o] (] e TR OO SO PPPRPN 1
14 1017456 (2] L ol F=T Vo 1= SRR 6
15 1017507 o (0T T USRS 2
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FE290 ENGINE — CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016430 Gasket, Head, FE290 ... 1
2 1016431 Head Assembly, FE290 Cylinder (includes items 3 and 4) .........cccccoveeiiiiinennnnen 1
3 1016519 01 o [T = 1Y Y [0 7= (=N 2
4 1016560 SNAP RING oo e e e e e e e e e e e e e e e e aane 2
5 1016436 Gasket, ROCKEI CaASE ......ccouueiiiiee et e e e e e e e e e eaaas 1
6 1016447 A= 1LY T [ 01 7= 1 = T 1
7 1016448 Valve, EXNAUSE ... e 1
8 1016449 Retainer, Valve SPiNG .......uuiiiiiiiie et 2
9 1016450 O] 1= SO PRRPRRIN 4
10 N/A Y o T o o (= 2
11 1016452 Y P A o o] (Y PR 1
12 1016458 Bolt, Flange Head, M8 X 1.25 X 45 MM ....ooiiiiiiiiii i 6
13 1016471 RO, PUSKN oo e e e e e e e e e 2
14 1016474 [ P2 LR 1
15 1016479 R T=T= L S o4 1 o SRR 2
16 TOTBAB3 | VAIVE oottt e e e e e e e et e e e e e e e e e e et eeeeaaeeaeeaaes 1
17 1016489 Stud, TWo-Ended, M8-1.25 ... 2
18 1016517 CirClIP, TYPE-E oot a e e e e 1
19 1016523 Spring, ENGINE ValVe ......c.ooiiiiiiiii e 2
20 1016542 S Tod - OO OPPPRR 2
21 1016544 S Tod - U PERS 1
22 1016545 N UL ettt e e e e e e e e e e e e e e e e e e —aaaaaeaeeaaaaareees 2
23 1016549 | Washer, 12.1XT10X 1.8 e ee e e e e 1
24 1016563 T R 2
25 1016566 SAI, Ol . e e e s aaaaaaeean 2
26 1016569 L@ 1 Vo RSP ERTRRR 2
27 1016583 BOIt, BX35 ..o a e e e e 2
28 102304701 Kit, Gasket, FE290 (includes items 29 through 32) ........ccccooiiiiiiiiiiiie 1
29 1015330 Gasket, EXhaUSE ........c..ouii e 1
30 1016430 Gasket, Head, FE290 .......oooiiiiiiiieeeeee et 1
31 1016440 Gasket, Engine to INSUlator ..........ooi e 1
32 1016446 Gasket, CrankCase COVEL ......uuueciii it e e e e e e e e e e e e e eeeees 1
33 102753401 Case, Rocker -w/o Logo FE290 .......cccevuiiiiiiiiee ettt e e e e 1
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FE290 ENGINE — CRANKCASE, CAMSHAFT, AND

OIL SENSOR
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016446 Gasket, CrankCase COVEN ........ccciiiiiiiii et 1
2 LR CZ o T B F-T o] o= APPSR 2
3 1016454 Bolt, Flange Head, M5 X 0.8 X 8 MM ......oiiiiiiiiii e 2
4 1016456 Bolt, Flange Head, M6 X 1 X 12 MM ...ooiiiiiiiiiiree i e e ae e e e e e 2
5 1016458 Bolt, Flange Head, M8 X 1.25 X 45 MM ......ouiiiiiiiiiii e 6
6 1016472 Plate, Oil FIltEI SCIEEN ... oot e e e e e e e eaaas 1
7 1016494 ST g ETo T @ 1 I I 7 1
8 1016496 Screw, Cross Pan-Head, M4 X 0.7 X 8 MM .......ocoooiiiiiiiiiiieeieeeececceeeee e 3
9 1016506 (O =1 031 o TS PPPRRR 1
10 1016510 Bracket, SWItCh, Oil LEVEI .......oooeee e 1
1" 1016520 070}V <Y A 07 7=1 ] (o= 1-1= T 1
12 1016521 Yot (=T=T TR O T B T =Y R 1
13 1016535 [70] 0] a=Tex (o) A 001 o [N TSP P UPPPRRRRRRIN 1
14 1016538 L@ 1 o SRR EPROPRR 1
15 1016544 SO W . e e e e e e e e e e e e eaeaeaeeeeeeetererear—————t—————————————— 1
16 1016564 ] TR 2
17 1016565 Bearing, Ball ... 1
18 1016567 Seal, Crankshaft .......ooooeiiiiii e ————— 1
19 1016584 Bolt, Two-Ended, M8 X 1.25 X 69 MM .....oooiiiiiiiiiee e 2
20 101915401 Camshaft Complete, FE290 ..........oooiiiiiiiii et e e 1
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FE290 ENGINE — CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101645901 ) (o] o TSRS 1
2 101645902 Piston, Engine 0.25 MM OVET ... e 1
3 101645903 Piston, Engine 0.50 MM OVEr ... 1
4 1016460 Pin, PISTON ..o 1
5 101646101 RING Set, PiStON oo e 1
6 101646102 Ring Set, Piston 0.25 MM OVEr ......cceuiiiiiiiiiiee e 1
7 101646103 Ring Set, Piston 0.50 MM OVEr .......ccuuiiiiiiiiiie e 1
8 1016469 Weight, Counterbalance ............cccovviiiiiiiiiiiiceeee e 1
9 1016470 Shaft, Guide, CounterbalancCe ..........cccooiuiiiiiiiiiiie e 1
10 101647501 Rod Assembly (includes item 11) ... 1
11 1016509 27| OSSP OPRPPPTRPPPR 2
12 101647502 Rod Assembly, Connecting 0.50 mm Under (includes item 13) ........cccccooieeennee 1
13 1016509 = )| USSR 2
14 1016541 S (0 o I ) PRSPPI 4
15 1016547 L SRR 4
16 101655001 Shim, Crankshaft T=1.13 ..o AR
17 101655002 Shim, Crankshaft TE1.18 ..o A/R
18 101655003 | Shim, Crankshaft T=1.23 ... e AR
19 101655004 Shim, Crankshaft T=1.28 ......oooiiiiiie e AR
20 101655005 | Shim, Crankshaft T=1.33 ..o e AR
21 101655006 | Shim, Crankshaft T=1.38 ..o e AR
22 101655007 | Shim, Crankshaft T=1.43 ... e ae e AR
23 101655008 Shim, Crankshaft TET1.48 ...t A/R
24 101655009 | Shim, Crankshaft T=1.53 ... e AR
25 1016558 a1 TR 4= T o TP PUURRR 2
26 1016559 S0 = Lo T SRR 1
27 1016562 K Y ettt e e et e e e e e e e e e e bar e e e e rreeeeeanaeeeennres 1
28 016568 | S€Al, Ol .oveiieiiiiii e e 1
29 1016571 L@ 1 o PRSPPI 1
30 101915501 Crankcase Complete, FE290 (CW) ....cccuuuiiiiiiiiee et 1
31 101922301 Crankshaft, FE290 Left-Hand Thread (includes items 32 through 35) .................. 1
32 1016516 Rod (includes item 33) ......ooiiiiiiiiii e 2
33 1016580 Bearing, Plane ... e 1
34 1016532 A, SPUL e e e e e e e e e e e e e e e e e e e e e e e e ar e ar——a 1
35 1016533 (CToT=T g o (=] [ Tor=] N 1
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FE290 ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1010577 Bolt, Hex-Head, 5/16-18 X 1.50 .....ccccuiiiiiiiiei e 4
2 1012571 Washer, 5/16 Extra Thick FIat .........coooovuuiiiiiieeee e 4
3 1013924 Nut, 5/16-24 HEX HEAd CONE ......oeeeeeeie et 6
4 101827101 Plate, ENgine MOUNTING ....ccooiiiiiiiiee s e e e e e e e e e e e e e e e e e e e 1
5 101832101 Spacer, Powdered Metal .............uuuiiiiiiiiiii i 2
6 101832701 Stiffener (FIyWheel SIde) .......ueviiiiiiiee e 1
7 101833201 Stud, M8-1.25 X 60mMm TWO-ENdEd ........oovveeiiieeee e 2
8 101834601 SNUDDEr BraCket ........ocooiiiiiiieeeee e 1
9 101884801 Screw, 5/16-24 X 0.875 Grade-8 ........ccccvviiiiieeee it 6
10 101963401 Locknut, 5/16-18 HeX FIange ..o 4
11 102065901 Locknut, 3/8-16 Flanged Dimple ........cc..oeiiiiiiiiiiiiiieee e 4
12 102540301 Inner Frame SNUDDEr ... 1
13 334 Washer, 3/8 Type A FIat ..o 4
14 705 Screw, Cap-hex Hd 3/8-16X1.25 ........uuiuiieieii e, 4
15 96704416 Nut FIg, M8 X 1.25 Serrated ......ccooiiiiiiiie it 2
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FE350 ENGINE WITHOUT ACR (AUTOMATIC
COMPRESSION RELEASE) — SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1015332 Wire Assembly, #10, Uninsulated ............ooovmiiiiicccccree e, 1
2 1015649 ST 1o 10 o 1R - T o SRR 1
3 1015969 Screw, M6-1.00 X 10mMmM Pan Hd ......oiiieeeeeeeeeeee e 4
4 101887601 Locknut, M6-1.00 NYION INSEIt ......oveiiiiiie e 1
5 101953802 Engine, FE350 (cw) without ACR * (includes items 6 through 17) ..............cceeec. 1
6 1016456 Bolt, Flange Head, M6 X 1 X 12 MM ....ooiiiiiiiiiie e 14
7 1016507 =70 ] | R VLYo B =l o o [T 3
8 1016531 D0 o S 1
9 1016539 L@ 1 o SRRSO 1
10 1016547 N 1 PSRRI 3
1" 1017474 Shroud, ENGINE oottt e e e e e e e e ar e e e e e e e e ennnnes 1
12 1017475 Shroud, ENGINE oot e e e e e e e et e e e e e e e e e nnes 1
13 1017476 Shroud, ENGINE ..ot a e e e e e e e 1
14 1017486 LY ] = T B 111 SRR 1
15 1017500 Spacer 6.50 X 12 X 5.5 e a e 2
16 101916101 Housing, FE350 FAN ....ooviiiiiiiii ettt rre e e e e e e e e e 1
17 N/A Washer, BmMM Flat ... e eaaas 3

* Note: FE350 engine component listings span several pages.
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FE350 ENGINE -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016445 Bracket, RPM LIMIter ........oooiiiiiiiei et e e e e e aaaees 1
2 1016455 Bolt, Flange Head ...........ooiiiiiiieiiiee e e 2
3 1016456 Bolt, Flange Head, M6 X 1 X 12 MM .....uiiiiiiiiiie e 2
4 1016497 SCrew, Pan WP CrOSS ........uiiiiiiiiie ettt e e e e e e e e e e e e e e s eanes 1
5 1016544 SO W . e e e e e e e e e e e aeaeeaeeeeee et teeea—————————————————————— 1
6 1016561 (O3 F=T 001 o R ST PR OO UPRRRRN 1
7 1016562 K Y ettt e e e e e e e e e e e e a—— e e e e et ree e e e arreaeenares 1
8 1016578 L€170] 0010 41> PRSP OO P PPPPPRP 1
9 1016579 Band, RPM Limiter MOUNT .........oeeiiiiiiees e ee e eenees 1
10 1016586 Damper, RPM LIMITEE ...t e e e e e e aaaees 1
11 1016587 (O] E=T 0 o] o OSSO PP OUPPPPTROPUR 1
12 1016588 Tube, 7mm X 10mMm X 70MM oo e e e e e e e e e e eeeees 1
13 1017448 BOIt, FIANGEA ... 3
14 1017455 Plate, Flywheel Fan ... e 1
15 1017463 CaP ASIM PIUQG ...t 1
16 1017468 (01T o o] o TSSO PP OPPPPPTROPUR 1
17 1017490 | WaShEN, FIAt ...ooveeiiiiiiiece et e e e e e 1
18 101881101 Spark Plug, OHV (AULOIItE) ....eeeieiiiiiiiiieeee e 1
19 101909201 @707/ I To 111 1o o IR USROS 1
20 101909301 LEAA WIME ASSY .iiiiei ettt a e e e e e e e e e e e e e e e e e e e e e aaaas 1
21 101909401 T 1] (= P Y S SSUR 1
22 N/A Clamp, SEEEI ... ——————— 1
23 101916201 FIVWREEI ..ot e et e e et a e e 1
24 101916301 (=TT (2 TSSO 1
25 N/A Nut, HEX, 18 MM FINE ....uviiiiiiiiiee e e e 1
26 AM10724 Spark Plug, OHV (NGK) ...ttt e e e e e nnneaee s 1
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FE350 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016429 Seat, Value Oil Press Relief ..... ..o 1
2 1016432 Gasket, Drain PIUG ..o e e 1
3 1016457 Bolt, Flange Head ... 2
4 1016467 11 =Y A O SRR 1
5 1016473 Plate, Oil PUMP ..o e e e 1
6 101648203 Oil PUMP AN ROOT ...ttt e e e e e 1
7 1016502 Bracket, Oil Filter MOUNE ........veeiiii e 1
8 1016537 Ball, Steel, Press, RElIES .......ooooo i 1
9 1016570 (O {1 T TS PPPRR 1
10 1016576 e 18 T T I - Y o S 1
11 1016581 ST oy oo OO PP PP RRRRUPRP 1
12 1017442 (7= ] () OO RR 1
13 1017456 BOIt, FIANGEA ... 6
14 1017458 1 =Y 1
15 1017460 COVEL, PUMP .o s et e e e e e e e e e e e e e e e e e e e e e e e e e e eeseaeaeessrassanaaaasannns 1
16 1017507 PIUG e a e e e ae e e 2
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FE350 ENGINE — CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016436 Gasket, ROCKEI CaASE .....ooovviiiiiiiiiiec st e ettt 1
2 1016449 Retainer, Valve SPring ..o 2
3 1016450 (O] 1Y SRR 4
4 1016452 Shaft, ROCKET ..o e e e e e e e e e e e e e e aneeanes 1
5 1016458 Bolt, Flange Head, M8 X 1.25 X 45 MM .....ooiiiiiiiiii e 6
6 1016474 PLate .. .eeeeeeee e e e e e ra e e e e e e e e araees 1
7 1016479 S ToT 1 ST o] 4o o PRSP 2
8 TOTBA8B3 | VAIVE oottt e e e e e e e e e e e e e e e e aeeaaaeeaaeaanes 1
9 1016489 Stud, TWo-Ended, MB8-1.25 ... 2
10 1016517 L@ o T o TR 1Y/ 0T SRR 1
11 1016544 SCIBW e e e e e e e e e et e e e e e et bae e e e s abaeeaeaarreeaean 1
12 1016549 | Washer, 12.1X19XT.8 ..ottt a e e srae e e e 1
13 1016563 PN e e e e e e e e e aaaa e e e e aannaraees 2
14 1016566 SEAI, Ol et e e e e e e e e e araa e e e e araeaeean 2
15 1016569 L@ 1 Vo RSP ERTRRR 2
16 1016583 BOIt, BX35 oo e e e 2
17 1017434 GaSKet, HEAA ......oooiiiiiiiee e 1
18 1017435 Assembly, Cylinder Head, FE350 (includes items 19 through 21) ...........ccccoe...... 1
19 1016518 Guide, Valve, EXRAUST ........oooeieeeeee e 1
20 1016519 Guide, Valve, INTAKE ........uviiiiiiiiii e 1
21 1016560 T o TN 1 T PSR 2
22 1017444 A = 1LY T [ 01 7= 1 = TP 1
23 1017445 Valve, EXNAUSE ... e 1
24 1017446 F N g T o Yo (= N 2
25 1017454 oo JR T T o [P RUURR 2
26 1017473 Spring, ENGINE ValVe .......coooiiiiiii e 2
27 102304801 Kit, Gasket, FE350 (includes items 28 through 31) ......ccccoiiiiiiiiiiie 1
28 1016440 Gasket, ENgine t0 INSUIAtOr .......cooeiie e 1
29 1016904 Gasket, EXhaUSE ... 1
30 1017434 Gasket, HEAd ... 1
31 1017443 Gasket, CrankCase COVEL .........oce i et e e eeeees 1
32 102753401 Case, Rocker -w/o Logo FE290 .......ccuvuiiiiiiiieee ettt e e e 1
Note: Item 28 is not a component of the FE350 engine.
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FE350 ENGINE WITHOUT ACR -
CRANKCASE, CAMSHAFT, AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1016454 Bolt, Flange Head, M5 X 0.8 X 8 MM ......oiiiiiiiiiiii e 2
2 1016472 Plate, Oil FILEIr SCrEEN ... .o e e e 1
3 1016494 ST g ETo T o @ 1 I I 1
4 1016496 Screw, Cross Pan-Head, M4 X 0.7 X 8 MM .....coooiiiiiiiiiiiiiieee e 3
5 1016506 (O3 F=T 001 o RSOOSR 1
6 1016510 Bracket, SWitch, Oil LEVEI ........uvviieiiiiccceee et 1
7 1016521 Yot (<Y<t T O T I T (=Y U 1
8 1016535 (70T 0] o [=Tex (o) A 001 o [RNNNN RS TOO P UUPPRRRRRIN 1
9 1016538 (O {1 T U PPPRRR 2
10 1016544 SO W i e e e e e e e e e e e e e eaeaeaeeeeeeeteeerear—————ta——————————————— 1
11 1016564 ] R 2
12 1016584 Bolt, Two-Ended, M8 X 1.25 X 69 MM ....ooiiieiie e e 2
13 1017443 Gasket, CrankCase COVEL .......uueeiiiieeiiii ittt e e e e e e e e e e e e e 1
14 1017447 | AdJUSEEr, Lash ....ooooiiee e 2
15 1017472 COVEI CranKCASE ....eeeeuviiiiiiiiiit et et e e ee e e e e e e e e e e e e e e e e e e e ettt e et ee e e e et rere b e ar s ns 1
16 1017487 Bearing, Ball .......coo oo e a e e e e aaes 1
17 1017504 SAI, Ol .o a e e 1
18 1017508 PIUG e e e e e e e e e e e e aaraees 1
19 1017513 2T | S 2
20 1017514 Screw, M8-1.25 X 45MIM HEX ....oooviiiiiiiiieee et 6
21 101751801 ST 11 TR0 O PERRR AR
22 101751802 SIM, 0.4 e e e e e e e aaaaaes AR
23 101751803 Y a1 RO SRR AR
24 102431001 Camshaft, FE350 without ACR, 44-Tooth ...........coooiii e, 1

2005-2006 Precedent Golf Cars lllustrated Parts List Page 8-11




000206-001

Page 8-12 2005-2006 Precedent Golf Cars lllustrated Parts List



FE350 ENGINE — CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1016470 Shaft, Guide, CounterbalancCe .........cccccooiiiiiiiiiii 1
2 1016541 RS (0 o TR 53 7 SRR 4
3 1016547 U R 4
4 1016571 (O {1 T RSO PRPPRRR 1
5 101744901 Piston, Standard ... 1
6 101744902 Piston, 0.50 MM OVEISIZE ......oovviiiiiiiiiiicee e ee e ee e aaaeenanens 1
7 1017450 T TR 1= (o] o N 1
8 101745101 Ring Set, Standard Piston ............coooiiiiiiii e 1
9 101745102 Ring Set, Piston, 0.50 MM OVErSIZE ........ccccoiiiiiiiiiiiiieieeee e 1
10 1017453 | Weight (includes item 1) ... 1
1" 1017510 Bearing, Plain ... e 1
12 101745701 Asm, Con. Rod Std (includes item 13) ... 1
13 1017512 2 T ] | PP PRPR PR 2
14 101745702 Rod Assembly Connnecting Rod 0.5mm (includes item 15) ........cccoiiiiiiiiienenns 1
15 1017512 2 T | SRR 2
16 1017501 ] 0= 1Y PSPPSRI 1
17 1017502 1T T 030 T TSRS 2
18 1017503 SEAI, Ol .. a e e e 1
19 101773301 Shim, Crankshaft, 1.18MM .........cociuiiiiii e AR
20 101773302 Shim, Crankshaft, 1.25Mm ........oooiiiiiii e AR
21 101773303 Shim, Crankshaft, 1.32MM .......oooiiiiiii e AR
22 101773304 Shim, Crankshaft, 1.39Mm ... AR
23 101773305 Shim, Crankshaft, 1.4BMM ......c.oooomiiee i e AR
24 101773306 Shim, Crankshaft, 1.53MM ......coooiiie e AR
25 101773307 Shim, Crankshaft, 1.60MM ..........oooiiiiiiii e AR
26 101773308 Shim, Crankshaft, 1.67MM .........ooomiiii e AR
27 101773309 Shim, Crankshaft, 1.74mMM ........oooirei e AR
28 101773310 Shim, Crankshaft, 1. 11TMM ..o e e e e AR
29 101773311 Shim, Crankshaft, 1.8TMM .........oooiiiiiii e AR
30 101916001 Crankcase Complete, FE350 (CW) ...ooccuuiiiiiiiiieeee e 1
31 102430901 Crankshaft, FE350 Left-Hand, 22-Tooth (includes items 32 through 35) .............. 1
32 1016562 K BY et e e e e e e e e e e e e e e e e s et e eeaeaaaraneaans 1
33 1017471 o Yo 2
34 N/A Gear, HElICAl ... e e e e e 1
35 N/A GA, SPUL e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aearaaas 1
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FE350 ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1010577 Bolt, Hex-Head, 5/16-18 X 1.50 .....ccccuiiiiiiiiei e 4
2 1011697 | Washer, 5/16 Flat ... 2
3 1012571 Washer, 5/16 Extra Thick FIat .........coooommeiiiiieeee e 4
4 1013924 Nut, 5/16-24 Hex Head CONE ..........cuvviiiiiiiee e 10
5 101827101 Plate, ENgine MOUNLING .......oiiiiiiiiiii e 1
6 101832601 StIffener (PTO SIAE) .uuviiiiiiiiie ettt e et e e st e e e e sraeeaeaas 1
7 101832701 Stiffener (Flywheel Side) ... 1
8 101833101 Stud, M8-1.25 X 50 mm Two-Ended ..........oeeviiiiiiiii e 2
9 101834601 SNUDDEr BraCKet .......ccooiiieeeeeee e 1
10 101884801 Screw, 5/16-24 X 0.875 Grade-8 ............uueeeeieeeeeeeeeeeeeee e 10
1" 101963401 Locknut, 5/16-18 HEX FIaNQe ....ccocoiieeieieee e 4
12 102065901 Locknut, 3/8-16 Flanged Dimple ........cc.ueeiiiiiiiiiiie e 4
13 102540301 INNer Frame SNUDDET ........ooooiiiiee e 1
14 334 Washer, 3/8 Type A Flat ..o 4
15 705 Screw, Cap-hex Hd 3/8-16X1.25 ........uuiiiieieie e 4
16 96704416 Nut Flg, M8 X 1.25 Serrated ........ccoooiiiiiiiiiiiee e e e e e e 2
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FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1012649 Clamp, 0.460 Red HOSE ........oeiiiiiiiiiie et 7
2 1013687 | Clamp, 3/8" HOSE (SCreW tYPE) ....eeeiiiiiiiieiiiiiiie ettt 1
3 1013746 Clamp, 0.307 ID HOSE ....ooiiiiiiiiee ettt ree e e e ee e s nnnanee s 2
4 1014523 Pump, IMPUISE FUEI ...t e e e e e e e e e e e e e e e e e e eeeeeeeaneees 1
5 1014524 Kit, Impulse Pump RebUII ..........ooomiiii e 1
6 1015137 Fuel Line (available by the foot) ..........eeiiiiii AR
7 101824401 AT L= 1 0= 7= o o RS 1
8 102003201 Filter, Fuel, 30 MICION ........oeiiiiiiiiii et 1
9 102296020 Screw, Torx Pan Hd Pt, MB X 20 ......cooiiiiiiiiiiiiie et 2
10 102514201 Hold-down - FUuel TanK ...
11 102865101 FUBI LINE .oeeieieeeeee ettt e et e e e et e e e st e e e e e anraeee e AR
12 102952202 | Asm, Tank, Fuel (includes items 13 through 17) .......cccciiiiiiiii e, 1
13 1015139 INSUlation GroMMET .......ooiiiiiii e 1
14 1015143 VeNt, FUBI TaNK .....oooiiiieiee ettt e e erae e e e 1
15 102513701 Valve - Fuel Pickup TUDE ... 1
16 102751601 Cap, Fuel Tank, GasoliNe .........cceeeiiiiiiiiiiiiie et e e e e e e e e 1
17 N/A TanK, FUEI, PrEC ...t 1
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CARBURETOR ASSEMBLY - FE290

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101642572 | Jet, AIItUAE, # T2 ..ot AR
2 101642575 | Jet, AIITUAE, # 75 ..o e AR
3 101642578 | Jet, AITUAE, # 78 ..o e A/R
4 101642580 | Jet, AIItUAE, # 80 ....oceeiiiiiieeii et AR
5 101905601 Carburetor Assembly, FE290D (includes items 6 through 15) .........ccccccieieiinnnie. 1
6 101642582 Jet, AltItude, # 82 ... s 1
7 1016437 Gasket, Carburetor BOWl OHV .......cooviiiiiiieeee e 1
8 1016486 Float ASSEMDIY ..o 1
9 1016501 SCrew ASSEMDIY ... 1
10 1016585 2| S 1
11 1017461 Chamber Assembly, Float (includes item 12) ........cccoiiiiiiii e, 1
12 1016499 SCreW ASSEMDIY .cooiiiiie e 1
13 101973101 Jet, HAD PHlOt ..o s 1
14 101973201 [N To274 L= 1V - | o USRS 1
15 N/A Assembly, Pilot Air SCreW ... 1

Note: 101642582 for 0 - 3,000 feet; 101642580 for 3,000 - 5,000 feet;
101642578 for 5,000 - 8,000 feet; 101642575 for 8,000 - 10,000 feet;
101642572 for 10,000 feet and higher.
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CARBURETOR ASSEMBLY - FE350

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101642575 | Jet, AIItUAE, H# 75 ..o e e AR
2 101642578 | Jet, AITUAE, # 78 ...oooiiiee e e AR
3 101642580 | Jet, AIITUAE, # 80 ....ooiiiiiiiii e A/R
4 101642582 | Jet, AIItUAE, # 82 ...ooeeiiiie e AR
5 101905901 Carburetor, FE350D (includes items 6 through 15) .......cccciiiiiiiiiiie 1
6 101642585 Jet, AltItUdE, # 85 ..o s 1
7 1016437 Gasket, Carburetor BOWl OHV ........oooviiiiiee e 1
8 1016486 Float ASSEMDIY ..oeeii s 1
9 1016501 SCrew ASSEMDIY ... 1
10 1016585 2| RS 1
11 1017461 Chamber Assembly, Float (includes item 12) ........cccoiiiiiiiii, 1
12 1016499 SCrEW ASSEMDIY ..coiiiiiie e 1
13 101973101 Jet, HAOD PHlOt ..o s 1
14 101973301 [N Lo TR0 1V - | o USRS 1
15 N/A Assembly, Pilot Air SCreW ... 1

Note: 101642585 for 0 - 3,000 feet; 101642582 for 3,000 - 5,000 feet;
101642580 for 5,000 - 8,000 feet; 101642578 for 8,000 - 10,000 feet;
101642575 for 10,000 feet and higher.
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CARBURETOR INSTALLATION - FE290

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1011697 | Washer, 5/16 FIat .........ooooiiiie e 1
2 1013746 Clamp, 0.307 ID HOSE ....coiiiiiiiiee ettt s et ee e s ennnaee s 1
3 1015137 | Fuel Line (available by the foot) ... AR
4 1016103 Screw, Pan Hd Tx, Taptite 6-32 ......cccceiiiiieiii e 2
5 1016438 Gasket, Carb To Intake Manifold ............cooiieeiiiiiii e 1
6 1016439 Gasket, INSUIALOT ......oooiiieeee e ——————— 1
7 1016440 Gasket, ENgiNe t0 INSUIALON ....cocoiiiiiiie e 1
8 1016441 Gasket, Sprg Brkt To Carb OHV ... 1
9 1016444 Bracket, Throttle Spring RetUrN ............oviiiiiiiiiii e 1
10 1016480 Pipe, Intake Manifold ............ooooiiiiiiiiie e 1
1" 101648102 [T U] F=) (o P @ =T o T [ {1 (o] TN 1
12 101649002 Stud, MB-1.00 TWO-ENAEA .....ooeeeeieiieeeee e 2
13 1016547 U | OO S PUUPTTRPPP 2
14 1016572 Tube, CrankCase VENL ........coiieeee e e e e eeeaeae e e e eeeees 1
15 1016582 Spring, Throttle Return ... ..o 1
16 1017466 (O] =T o o] o OSSO PP OPPUPPTROPPR 2
17 101820201 Shield, GOVEINOL .....oeeiiieiiiie et e e et e e e e e e e e e e e e e e e e e e e e eeeeee e eeeeeaeseeebnternenannes 1
18 101887601 Locknut, M6-1.00 NYION INSErt .......euueeiiieeeee e 1
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CARBURETOR INSTALLATION - FE350

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1011697 | Washer, 5/16 FIat .........ooooiiiie e 1
2 1013746 Clamp, 0.301 ID HOSE ...ttt e e e e e s e ee e e e e e e anennnes 1
3 1015137 | Fuel Line (available by the foot) ... 1
4 1016103 Screw, Pan Hd Tx, Taptite 6-32 ......cccceiiiiieiii e 2
5 1016438 Gasket, Carb To Intake Manifold ............cooiieeiiiiiii e 1
6 1016440 Gasket, ENgine t0 INSUIALOr .......oooiiiiie e 1
7 1016441 Gasket, Sprg Brkt To Carb OHV ..o 1
8 1016444 Bracket, Throttle Spring RetUrN ..........c..ooviiiiiiiiiie e 1
9 1016480 Pipe, Intake Manifold ............cooiiiiiiiiiiiiecee e 1
10 101648102 V1 =1 (o) P O=T 4 o 1U T (=) (o] SRR 1
11 101649002 Stud, MB-1.00 TWO-ENAEA .....oeeiiiiiieiiieie e e e e e e e 2
12 1016547 U R 2
13 1016572 Tube, CrankCase VENT .........cccuuiiiiieiiee et 1
14 1016582 Spring, Throttle RetUrn ...... ..o 1
15 1017466 (O3 =T 0o o USSR 2
16 101820201 ] 2 1T=1 o IR 1017 1 s T 1
17 101887601 Locknut, M6-1.00 Nylon INSert ..o 1
18 101973401 Gasket, Insulator To Bracket ..........ooiiiiiiiiiii e 1
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GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1011697 | Washer, 5/16 FIat .........ooooiiiie e 1
2 1012285 | Screw, 1/4 X 0.625 HexX-Head ..........cooouereeeeeeeeeeeeeeeeee e 4
3 1012830 Screw, M8-125 X 22 Hex-Head ........ccocooeeeiiieiieeeeeeeeee e 1
4 1013700 (O =1 031 o TP SOPPPRRR 2
5 101584502 Bracket, Governor Cable Snap-In ... 1
6 1016546 UL ettt e e e e e e e e e e e e e e e e e e e e e e e aa——————aaaaaaaeeaaanaraees 2
7 101832202 Bracket, Rear Governor Cable Snap-In ..........ccooociiiiiiiiiee e 1
8 101832302 Bracket, Rear Accelerator Cable Snap-In ..........cccoovveeiiiiiiiiiice e, 1
9 102336001 Cable, Governor, SNAaP-IN .......oeiii e 1
10 102513102 Cable, ACC, SNAP-IN ...o.oiiiiiiiiie e et e e e e e e e e e e e e e e e e e e eeeeee e e e e e e aeeaeebarareaaaaaas 1
1" 7174 Lockwasher, 5/16 SPIit ........ooiiieiiiii e e e 1
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CHOKE AND AIR BOX ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014413 Pin, Hair Spring COtter ... 1
2 101811401 A7 o 0 g Uo] (= YR 1
3 101856201 1070] 41 0] L =1ST7 o] TS o] 1 1oV TR 1
4 102296020 Screw, Torx Pan Hd Pt, MB X 20 ...t 6
5 102297125 Screw M6-1.0x25.4 Thd FM SEMS .....uuiiiiiiiiiiii i 2
6 102514401 Rod, Choke BUHON ........uuiiiiiiiiecccee e 1
7 102521301 Brace, Gas FUEI BUCKE! ...........iiiiiiiieee e e 1
8 102521401 Support, Gas BUCKEt BraCe ............cooiiiiiiiiiiiiicie e 1
9 102588301 Air Intake Assy (includes items 10 through 16) .......cccccoeiiiiiiiii e, 1
10 102558201 ANl FIlter, PreCcedent ...t e e e e e e 1
1" 102558301 Clamp, Air INtaKe, PTEC .....uviiiiiiieiee et e e e 2
12 102558401 Hose, Air INtaKe, PreC ... e 1
13 102558501 Gasket, Air INtake, PreC ....ooooii oo 1
14 102558601 Cover Asm, Air INtake, PrEC ......cooveeeee e 1
15 102558701 Evac Valve, Air INtake, PrecC .......ooo oo 1
16 N/A Assembly, Body Intake (includes items 17 and 18) .........cocooveiiiiiiee i 1
17 N/A Filter Element, Air Intake ... 1
18 N/A Insert, Air Intake Body .........c.ouveiiiiiiiiii e 1
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EXHAUST SYSTEM - FE290

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1012528 NUE, MB-T1.25 HEX oo e e e e e 2
2 1012830 Screw, M8-125 X 22 Hex-Head ........cooiiiiiiiiiiieee 1
3 1013734 Lockwasher, 8mm Split .........ooooiiiiii e 2
4 1015075 | Washer, 5/16 FIat TYPE A ...eereeeeiiieeee et e e e e e 1
5 1015330 Gasket, EXNAUST .......cooouiiiii e e 1
6 1015814 Bracket, Muffler MOUNEING .....ccooiiiiiiii e 1
7 1017689 Clamp, 5" MUTFIEr HOSE ......ueiiiiiiiieeie e e e e 1
8 102522301 EXhauSt SYSIEM .o 1
9 332 Washer, 1/4 Type A Narrow Flat ... 2
10 451 Lockwasher, 1/4 Helical Split ...........ooeiimiiiiiiiccie e 2
1" 7174 Lockwasher, 5/16 SPIit ........ooiiieiiiiiiie e e e e 1
12 7874 Bolt, 1/2-13 X 3.75 HeX Head .........oooeiiiiiiiiccecee e 2
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EXHAUST SYSTEM - FE350

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1012528 NUE, MB-T1.25 HEX oo e e e e e 2
2 1012830 Screw, M8-125 X 22 Hex-Head ........cooiiiiiiiiiiieee 1
3 1013734 Lockwasher, 8mm Split .........ooooiiiiii e 2
4 1015814 Bracket, Muffler MOUNEING ......oovoiiiiiiiiieee e 1
5 1016904 Gasket, EXNAUST .......cooouiiiii e e 1
6 1017689 Clamp, 5" MUFFIEr HOSE ......vveeieieeceece et 1
7 102585901 Exhaust System, FE350, Precedent ............ooooiiiiiiiiiiiiee e 1
8 1241 Washer, 5/16 Type A Flat ... 1
9 332 Washer, 1/4 Type A Narrow Flat ... 2
10 451 Lockwasher, 1/4 Helical Split ...........ooeiimiiiiiiiccie e 2
1" 7174 Lockwasher, 5/16 SPIit ........ooiiieiiiiiiie e e e e 1
12 7847 Screw, 1/4-20 X 0.75 Hex-Head Cap ....ccccvviiiieiee e 2
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TORQUE CONVERTER E






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101833902 Clutch, Drive (includes items 2 through 28) ........coooiiiiiiii e, 1
2 1014049 Bearing, IAIr ..o 1
3 1014050 =] F= 11 1= P T o R 1
4 1014051 Spring, Drive CIUICN ........euiiiiiiieceee e 1
5 1014052 Movable-Face Assembly (includes items 6 through 8) ............ccccociiiiiiiiiien. 1
6 N/A Drive Clutch Movable Face ...t 1
7 1014055 LY = 1 =T S 1
8 N/A Bushing, Split, Drive CIUICh ..........cccoeiiiiiii e, 1
9 1014056 RING, SPiral BACKUD ......uuvviiiiiiieiiii ettt e e e e e e e e s rar e e e e e e e e s enanes 2
10 1014057 Ring, 0.810" Internal Retaining ........ ..o 1
1" 1014058 WaAShEr, TRIUST ..o e e s 1
12 1014059 Drive Hub Assy, Drive CIUICh ........cceiiiiiiiiee e 1
13 1014453 Kit, Drive Clutch Button (includes items 14 through 17) .......ccccocieieiiiiiiiininnen, 1
14 1014062 Driver, Drive CIULCH ...o.oiciiiii e 3
15 1014287 Spring, Drive BUttON ... ... 3
16 183 Washer, #10 Type A Flat ........ooiii e 3
17 8450 Screw, #10-24 X 0.50 Hex-Head ... 3
18 1016289 Spacer, Fixed Face Shaft ..........oooiiiiiiicccccc e, 1
19 1016801 Kit, Drive Clutch Weight (includes items 20 through 26) ...........cccooiveiiiniieens 1
20 1014063 Screw, 1/4-20 X 1.00 Hex Head ........cccoeeiiiiiiiie e 6
21 N/A Pin, 0.3752 X 1.50 DOWEI ....cccviuiiiiiiiiiiii et 3
22 1014065 Washer, 0.38" ID Delrin Flat ........ccccoeiiiiiiieeciiee e 6
23 N/A Clutch Weight, SeCoNdary .........cccooiiiiiiiiii e 3
24 N/A L= T 3 1= S 6
25 1016201 WaShEr, WAVE .....ooiiiiiiii e 3
26 N/A Weight, Primary ... 3
27 N/A Plug, Drive CIULCh ... ..o e 3
28 101929802 Kit, Fxd Face Dr Asm Fe290/350 (includes items 29 and 30) .........cccccevuvneenn. 1
29 N/A Desiccant Bag (NOt SNOWN) .......viiiiiiiiiii e 1
30 N/A Assembly, Fixed-Face Drive (includes items 31 through 33) ....................... 1
31 N/A Fixed Face Assembly, Drive Clutch ... 1
32 1014288 Screw, 5/16-18 X 0.75 Thread-Forming ........cccccveveieiiii e 3
33 N/A Pulley, CIULCh ... 1
34 101916701 Y= 7= | SRR 1
35 103345701 Screw 3/8-24x5.5 Hex LoC PICh ..o 1
36 808 Washer, 3/8 Type B Flat ..o 1
Note: Item 29 not shown.
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DRIVE BELT

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016203 Belt, DIIVE e 1
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DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101834001 Assembly, Driven Clutch (includes items 2 through 10) ..., 1
2 1014070 Fixed Face Assy, Driven CIULCh ...........ooiiiiiiiiiiiieeeee e 1
3 1014072 Movable-Face Assembly with BuShing ...........ccoooiiiiiii e 1
4 1014078 Key, Driven CIULCN .......oueiiiiiici e 1
5 1014080 RING, RetaiNiNg ... e 1
6 1014454 Kit, Driven Clutch Button (includes items 7 and 8) ..........ccoooiiiiiiiiii 1
7 1012836 Screw, #8-32 X 3/4 Socket-Head Cap ........occeeveiiiiiiiiiiiee e 3
8 N/A BULEON, DIV ..eeiiiiiieiee et et 3
9 1017686 Cam, Driven CIULCN ......ooiiiiiiii et 1
10 101836201 Spring, Driven Clutch, Reversed ... 1
11 AM10419 Kit, Clutch Repair (includes items 12 through 14) .........occociiiiiiiii e 1
12 101833401 Key, 3/16 SQ X 1.50" .. ettt e ee et 1
13 N/A Washer, Driven CIULCH ........oiiiiiiiiiie e 1
14 102242101 Screw, 5/16-18 X 3/4 Hex-Head with Patch ............ccccoiiiiiiiiiiii e 1
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UNITIZED TRANSAXLE - GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013061 Locknut, #10-32 NYION INSEIt ....ooooieiieeee e 1
2 1014007 | WAShEr, 1/4 FIAt ...ttt e e e e e sraeeaeans 1
3 1017082 Screw, #10-32 X 0.75, Hex-Head Maching ...........ccoeeiiiiiiiieeiieeeeeee e 1
4 1017231 KeY, WOOATUST ...eiiiiieii e e e e e e e e e e e e e aeeaeeenns 1
5 101833601 Transaxle, 11.77 Ratio (includes items 6 through 24) ..........ccccoiiiiiiiiiiis 1
6 1012711 Breather ...t e e 1
7 1012752 o1 I o SO RUOTR 1
8 1012896 PiN, DOWEI ...ttt ettt et e e e e e e e e st e e e annneee s 2
9 1013760 | 13 T PSSR 2
10 1016432 Gasket, Drain PIUQ ... 1
11 1016513 Washer, MB Flat ..........cccoooiiiiiiiee e 1
12 101890101 I T O 4 = g o T PP 1
13 101890201 Shaft = ChanGE .....ooiiiiee e 1
14 101890501 Gear Case (AriVEr SIAE) ......cuuuiiii i 1
15 101890601 Gear Case (PasSSENGEr SIAC) ...cciiiuuiiiiiiiiiiie ittt 1
16 101891301 AMM PIVOL oot 1
17 101892901 WASIET oo e e e 1
18 101893801 LA T 4T PRSP 1
19 101926901 Screw, M8-1.25 X 40mm Hex-Head ..........ooveieiiiiieee e 15
20 101927101 RS T=Y | O | S TR 1
21 101927201 S T-Y | O | PSR 1
22 101927301 SNAP RING oottt e e e et rae e e e nreas 1
23 101928601 PiN, COMEI ...t e e 1
24 101928701 Liquid Gasket (Transaxle CaS€) ........ccceeeiiiiiiiiiiiiiiiiie e AR
25 101834801 F N4 4 T CT0)Y= T oo PP RR 1
26 101886101 Screw, 1/4-20 X 1.00 Square-Head .........cccoooeieiiiiiiiiieeeeees 1
27 102515401 Lever, TransmisSion Shift ........oouuiiiiiiie e e e e e e e e e eaas 1
28 102526201 Stud, Thread, 1/4-28 ........ccoeeieee et e e 1
29 183 Washer, #10 Type A Flat ..o 1
30 8233 Locknut, 1/4-20 NYION INSEIT ..o 1
31 8717 Locknut, 1/4-28 NyION INSErt ..o 1
Note: Unitized transaxle component listings span several pages.
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UNITIZED TRANSAXLE - F&R TRANSMISSION AND
GEAR REDUCTION - EARLIER VERSION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012714 (O T =Y | PSRRI 1
2 1012740 SYNCAIO INSEIT ... et e e e e e rnneaee s 3
3 1012741 SYNCAIO SPIING ...ttt ettt e see e e anneaeee s 2
4 1012747 | Shifter Ball ... et 1
5 1012748 ShIfter SPriNG ... e e e e 1
6 1016337 | Washer, TRIUSE ..o e e 1
7 1016338 | WaAShEr, SPIING ..eeiiiiiiiiiieiiiie ettt ettt e e sttt e e e e st e e e e sntteee e s aneeeeeeanee 2
8 101889401 €T 1o PSPPSR 1
9 101889901 Shaft, INPUL ..ot e e e e st e e e srneeeeans 1
10 101890001 oL Q] 1 SRR 1
1" 101891601 Ry LAY T € 10171 1 o T 1
12 101891901 (CT<T=T A O3 [V E] (Y 1
13 101892001 [0 To IR o 1 S SRR 1
14 101892201 e = LT N ] 1= S 3
15 101892301 GoOVErNOr ASSEMDIY ..o 1
16 101892401 LCT= =S 01U | USRS 1
17 101892501 Gear, Helical (61 TOOth) ....cc.veiiieiiiiie et ee e 1
18 101892601 Gear, Helical (17 TOOth) ....oeeeiiee e ee e 1
19 101893201 KBY SUNK ..ottt e e e e e e et r e e e e e e e e e e e e e e e aaeeeaaaannee 1
20 101893901 WASHET .. e e e 1
21 101927501 N[0 | Lo 7= = T T 1
22 101927601 Needle BeariNg ...oooiiiiieeee ettt e e e e 3
23 101927701 Pin, . 116" Dia X 0.264 DOWEI .......coiiiiiiiiiiiiiiee et 1
24 101927901 SIEEVE, SYNCIIO ..ot e e e e e e e e e e e e e 1
25 101928001 HUb, SYNChIro CIULCN ......eiiiiiiiieceee e e 1
26 101928101 Bearing, Ball .......oooiiiiiie e 1
27 101980801 Gear Assembly, 16-Degree Synchro (25 Tooth) ..o, 1
28 101980901 Gear Assembly, 16-Degree Rear Synchro (28 Tooth) ........ccceeviiiiiiiiiiiieiiiieees 1
29 101981001 Ring, 16-Degree SYNChIrONIZEr ..........vuuiiiiiiicie et 2
30 7335 = T=T= 4 T o PP 2
31 AM10080 Bearing, Ball, Sealed ... 2
32 AM10081 Bearing, Ball, SEalEd ..........coovieiiiiiiin e 1

Note: Items listed on this page are components of the unitized
transaxle.
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UNITIZED TRANSAXLE - F&R TRANSMISSION AND GEAR
REDUCTION - LATER VERSION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 TO12714 | Ol S@AI ..ottt ettt 1
2 1012740 SYNCAIO INSEIT ... et e e e e e rnneaee s 3
3 1012741 SYNCAIO SPIING ...ttt ettt e see e e anneaeee s 2
4 1012747 | Shifter Ball ...ooioeeiiei e 1
5 1012748 ShIfter SPriNG ... e e e e 1
6 1016337 | Washer, TRIUSE ..o e e 1
7 1016338 | WaAShEr, SPIING ..eeiiiiiiiiiieiiiie ettt ettt e e sttt e e e e st e e e e sntteee e s aneeeeeeanee 2
8 101889401 LG0T [T PSP U PP TP PRSP 1
9 101890001 FOrK = SHift ..o s 1
10 101891601 SIEEVE, GOVEIMION ...ttt e e et e e e e e e e et eeenaaaas 1
1" 101891901 (CT<T=T R O3 [V E=] (Y 1
12 101892001 0o TR0 o SRR 1
13 101892201 Plate, TRIUST ..o 3
14 101892301 GoVErNOr ASSEMDIY ... e 1
15 101892401 A, SPUL . e e e e e e e e e e e e e e e e e e e e eeeeeeeeeeeeseaeeeeraraaebabarnrannees 1
16 101892501 Gear, Helical (61 TOOth) ....oc.eeiiiiiie e 1
17 101892601 Gear, Helical (17 TOOth) ....ooiiiiiiieee e e 1
18 101893201 KEY SUNK .t ettt ettt sttt et s 1
19 101893901 L= L] =Y USSR 1
20 101927501 [T | Lo S 7= = T T 1
21 101927601 N[0 | Lo 7= = T T 3
22 101927701 Pin, .116" Dia X 0.264 DOWEI ......cooiiiiiiiiieiiee ettt 1
23 101927901 SIEEVE, SYNCIIO .coiiiiiei i e e e e e e s e ae e e e e e e e e enannnes 1
24 101928001 Hub, SYNChro CIUCN ..o 1
25 101928101 Bearing, Ball ........ooiiiiii s 1
26 101980801 Gear Assembly, 16-Degree Synchro (25 Tooth) .....c.ceoiiiiiiiiiiiii e 1
27 101980901 Gear Assembly, 16-Degree Rear Synchro (28 Tooth) ........ccccciiiiiiiiiniiie, 1
28 101981001 Ring, 16-Degree SYNChronizer ... 2
29 102453001 Shaft, Trans, With CirCliP ....ccceeviiiiiiiii e 1
30 102453101 L0 (o1« USSP PR 1
31 7335 BEAIING ...t 2
32 AM10080 Bearing, Ball, SEalEd ..........cooiieiiiiiiie e 2
33 AM10081 Bearing, Ball, SEalEd ..........ooovieiiiiiien e 1
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UNITIZED TRANSAXLE - DIFFERENTIAL AND AXLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013770 Differential [dler GEAI ...........coii i 2
2 1013771 Gear, DIffErential ...........oooeuueiiieiieeeee e e 2
3 1013772 T B 1 (Y =T o (= 1
4 1013794 | Axle Shaft Oil SEaI .....cooiiiiiiiie e 2
5 N/A Do Y I o PSSR 1
6 101890901 T 0T PSSR 1
7 101891001 P i e e e e e e e e e e aare e 1
8 101891401 Axle Assembly, Passenger Side (includes items 9 through 13) ..........ccccoee. 1
9 1011291 Outer Axle, TUDE BEAMNG .....eeeviiieeiieiciiieee et e e 1
10 1013787 [N o TR (1 o USSR 4
11 1013792 CiIrCliP TYPE € oottt e e e e et e e e e e na e e e e e nes 1
12 1014207 BUSKHING oot e e s rea s 1
13 1016672 Retaining RING ..o e e e e e e e e e e e e e e e 1
14 101891501 Axle Assembly, Driver-Side (includes items 15 through 19) ... 1
15 1011291 Outer Axle, TUDE BEANNG .....eeiiiiiieeiiiie e e 1
16 1013787 LUQG SHUA oot e e e e e s e aaa e 4
17 1013792 (O3 1o o TN )Y/ o1 I PR STRSR 1
18 1014207 =T U] o1 T PSSR 1
19 1016672 Retaining RING ...cooiiieii e e 1
20 101892701 Gear, HElICAI ...t e e eee 1
21 101910501 Kit, Differential Gear Case (includes items 22 through 25) .........cccccvvveeiiiiiinnnen, 1
22 1013768 Differential Gear Case, Left-Hand ... 1
23 1013769 Differential Gear Case, Right-Hand ...........ccooiiiiiie s 1
24 1013773 Plate, Thrust (Differential Gear) ... 1
25 1013774 Plate, Thrust (IdIer GEAr) ......ccoocieeeee e 2
26 101928301 Screw, M8-1.25 X 35mm Hex Head .........ooouueiiiiiieeeee e 8
27 102031901 Bolt, M10 X 1.5 X 30MM ..ot et ae e et e e e 14
28 7330 INner Axle TUDE BEAIING .....ciiiiiiiiiiiiieiet e 2
Note: Items listed on this page are components of the unitized
transaxle.
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FORWARD/REVERSE SHIFTER ASSEMBLY -

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012987 | Handle, FNR ...ttt ettt e et e e s e et e e e e senete e e e s anaeeeeeanes 1
2 1015064 Screw, #8-32 X 0.63 MAChING .....ocovueiiiiieeeeeee e 1
3 102296040 | Screw, Torx Pan Hd Pt, MB X 40 ........ooooiiiiiiiiiiiiee e 3
4 102296920 Screw, M6 Torx Bttn Hd SEMS .......eviiiiiiiiiiiee e 2
5 102512001 BEZEIL, FNR GAS ...ociiieiiee ettt ettt ettt e e e e st e e s ent e e e s eneeeeeeanes 1
6 102514601 Assembly - Gas F-n-r Shifter (includes items 7 through 24) .........cccccoiiiiiiieen. 1
7 1010954 Stud, 1/4-28 X 0.560 Ball .......cccoeuiiieeiiiiiie et 1
8 1012431 WaSher, #4 FIAt ......oooiiieee et 4
9 1012594 Screw, #4-40 MaChINE .........uiiiiiiiii e 2
10 1013589 Ring, 0.338" Internal Retaining ... 2
11 1013590 SPring, FNR Cam ...t 1
12 1013591 Pin, 1/8 X 1/2 ROl ..evveeieeeee ettt et e e e sraeea e 1
13 1014065 Washer, 0.38" ID Delrin FIat .........ccoiiiiiiiiiiiie e 1
14 1014089 Neutral Lockout Cam Kit (includes item 15) .......ccceeiiiiiiiiiiiiceeee 1
15 1014065 Washer, 0.38" ID Delrin Flat ........ccccoeiiiiiiiiieiiee e 1
16 1014145 Bushing, Secondary Weight, Split ..........coooiiiiiiiiii 2
17 1014727 Washer, #4 Nylon Flat ... 2
18 1014807 SWILCh, LIMIt oo 1
19 101979101 Assembly, SWitch, LIMit .........cccooiiiiiiiii e 1
20 102515301 WeldmMENt, F-N-T GaS ......oiiiiiiiiiiii ettt e e e snneeeeeeaes 1
21 102515601 Base, Gas FNR Shifter ........oooiiiiiiiiiiie e 1
22 8057 Nut, #4-40 Hex Machine ... 4
23 8058 Lockwasher, #4 Helical Split .......ccoveviiiiiiieii e 2
24 8717 Locknut, 1/4-28 NyION INSEIt ... e 1
25 102515501 Bracket, Trans Cable SUPPOIt ..ot e 1
26 102554901 Clip,edge,trans Shift Cable ... 1
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TRANSMISSSION CABLE - 2005 VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102516001 (OF= o] (ST N = 1 ] 4 11151 (o] o 1

2005-2006 Precedent Golf Cars llustrated Parts List

Page 12-13




12

Page 12-14

2005-2006 Precedent Golf Cars lllustrated Parts List

000473-001



TRANSMISSION CABLE - 2006 VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102589901 (OF= o] (ST N = 1 ] 4 11151 (o] o 1

2005-2006 Precedent Golf Cars llustrated Parts List

Page 12-15




12



ELECTRICAL SYSTEM -
ELECTRIC VEHICLE E




13

Page 13-2

2005-2006 Precedent Golf Cars lllustrated Parts List

/0

—
U@@‘%]

000490-001



ELECTRICAL COMPONENTS, FRONT BODY -

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012505 KeYS (SEE OF 2) oo 1
2 1016849 Screw, #4-24 X 0.33 Pan-Head Maching ...........ooouueeiiiiiiieiieieeeeeeeee e 2
3 1016851 Buzzer, Reverse (9-48 VDC) ...t 1
4 101830701 NUt, KEY SWILCH ... s 1
5 101834502 Cap, Black Key SWItCh ... 1
6 101851101 Washer, KeY SWItCh ......ooiiiiiii e 1
7 102196901 D 0T 07 T o SRR 1
8 102508601 Key SWItCh, EIECIIIC .......uviiiiiiiieee e 1
9 102508701 Light, Batery ...coeeeiiiiiiieee s 1
10 102510001 Ip Control Harness, Elec (includes item 11) ... 1
11 102223401 (070) a1 Tor (o] A 0= T oIS o1 o [ S 1
12 102522901 Instrument Panel (standard) ..o 1
13 102536601 Instrument Panel (with Hole for Headlight Switch) ..........cccccooiiiiiiiie, 1
14 102536603 Instrument Panel (with Hole for Battery Condition Indicator) ...........cccccoeieienie 1
15 102536605 Instrument Panel (with Hole for Headlight Switch and Battery Condition Indicator)| 1
16 102572401 Nut, DIagnostic POrt, PreC ........uuiiiiiiiciieeeie e ee e 1
17 AMT0079 | BuUlk Std KeYS (50) * .ieeiiiiieiiiee ettt ettt ettt e nbe e et e e snnee e 1

* Note: Must order in multiples of 50.
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IQ SYSTEM VEHICLE - STYLE A BATTERY CONFIGURATION

E

LEFT

16_BLK_WHT (W47 18 L LIHT
e} =
CONNECTS TO| O SoN1c 3
o) WELD = 12.BLUWOI) 10 AMP_FUSE FUSE 16_PINK(WI8)
12 POSITION 16_BLK_WHT(W41) E = 3
16_BRN (W42) ) =
(0] [ca o =
CONNECTOR p 3 16-RED(W30) i
FOR DC-DC - « Ic
<
CONVERTER O} 12-BLKW38) TAIL LIGHT p=s WELD
@1 E-TANINO3) 16_YEL(W44) 3
OR LIGHTS 2
8_ORG(W45) sonic -~
WELD
L1 2| s
g =3 SoNIC | SOLENOID N
2 =l WELD ol -
2 EE g o\@/ :
=] BRAKE =3 = 5 — 3
S| LIMIT SWITCH | &% o g F =
|| o z = o
=17 | 18_GRAY(W21) 2 z = -
16_GRN(W06) 5 5 g
18_BLU(W23) - 2 RESISTOR <
5 2
- o = |
16_BLU(WOT) w G y N
CONNECTS TO | © %g E
=z |
9 POSITION | g | 18-PUR(H40) 8 B
CONNECTOR 18_BRN_WHT(WI4) <
o 18_YEL(W2T) 18_WHT(WI1) i
FOR CONTROLS | o+ !
=l = 18_LHT_BLU(W3I)
IN IP. & B SONIC E |
OT——gsE ) WELD = ~I2 6_WHT(W52)
= 3|E|4F soNIC  _[a) £ 3
o| El5lZR weo | 3|S q =5 10_BLU(WS6)
2| 3|55 5E = =2
b S 5|2 2 Z|d
o =22 2= P 4=
>| a=f> 1= © — ©
| 8|5l | ®
x| =2 o[~ 10_BLK(W149)
aL= = 6-
QI S|
- s
o= - 18_GRN(W29 "CONTROLLER
L
ERZ CONNECTOR B o
5z £ EPE:
e e L] HEE 6_GRNCWS3)
W= N a3 3 10_ORG(WS7)
2= ~ N 18_BLK_WHT(W09)
= ] < 5 18_LT_GREEN(W02)
o o «
& w I - 18_RED(WI9)
I w N 10_BLK(WI48)
- o
=5 3 PIN
CONNECTOR

(PIN 14) LT GREEN :
(PIN 15) RED : TO HIGH SIDE OF

MOTOR SPEED SENSOR
(PIN 16) BLUE : TO FORNARD & REVERSE SWITCH -REV-_l

(PIN 8) WHITE
(PIN 7) ORG/WHT :
(PIN 6) GREEN : TO ACCELERATOR

I 6

Page 13-4

TO MOTOR SPEED SENSOR OUTPUT

TO LOW SIDE OF REVERSE BUZZER

. To FORVARD & REVERSE SWITCH *FOR*—] |

(PIN 13) BLK/WHT :
(PIN 12) BLU/WHT :

TO LOW SIDE OF NOTOR SPEED SENSOR
TO LOW SIDE OF SOLENOID COIL

,_,—('IM 9

(PIN 11)
(PIN 10) TAN
GRAY

: TO KEY SWITCH SONIC WELD
T AUX

16 [

9

8

LINIT SWITCH

I—(PIM 1) WHT/BLK :
(PIN 2) YELLOW :

TO HIGH SIDE OF POTENTIOMETER
TO SLIDER OF POTENTIONETER

IN 3) PURPLE : TO LOW SIDE OF POTENTIOMETER
(PIN 4) TAN : OPEN
(PIN 5) LT BLUE : POWER DOWN

PIN CONNECTOR AT CONTROLLER

2005-2006 Precedent Golf Cars Illustrated Parts List
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6_RED(WI52)

SoNIC
16_PINK "
PINKY19) g 16_PINK(W20)
r===-- } SWITCH
16_RED(W32) | ' I6.BLUW3T)
Dt
! DIODE ,
Lo-- -'\ PRESENT ONLY ON 102509501
6_RED(W62)
RECEPTACLE
10. 50 hou
SINGLE POSITION
CONNECTOR
10_RED(W65)
6_BLK(W59)
: LA RN
2 ]
=|
:
s | CHANGE
3 ) g CONNECTION
2 WITH LIGHTS BUT
! - g : NO DC TO DC
@ NVERTER
| (N eee B i T o 1%
1 |
6-PIN GROUP] 6_BLKCWI 47 !
CONNECTOR o E
L | |
N L.
|
6_BLK(W60) |I0.BLU(W6I)1
SPADE
L'MOT oR TERMINAL
I
3 PIN
6-GRN(WS3) ( QUNNK"'UK
18_BLK_WHT (W09)
18_LT_GREEN(W02)
18_RED(WI9)
10_BLK(WI48)

NOTE:
SOME WIRING / COMPONENTS SHOWN
ARE OPTIONAL ACCESSORIES

000498-001
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See previous two pages for illustration.
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WIRING - ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102510101 MOtOr SUD-harNESS ......cooiiiieee e e 1
2 102550301 Sub Harness Charger, PrEC ....oooiiiiii it 1
3 102585801 Prec Elec Harness FOr 1510@ .......o.ovvviiiiiiiiiiiiececeee e 1
4 102590001 Prec Ce Tow-sWitCh DIOdE .........ccccoiiiiiiiiiiecc e 1

Note: ltem 4 is used on vehicles going to the European Union.
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FORWARD/REVERSE SWITCH AND TOW/RUN SWITCH -

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101856001 Switch, Rocker, Double-Pole ............iiiiiiiiiii 1
2 101908401 BOOt, SWILCH ..o 1
3 102296716 Screw, M6 X 16 TEHX FI HA ..ooooee e 1
4 102296920 Screw, M6 Torx Bttn Hd SEMS ......coooiieee e 2
5 102508401 Housing, FNR EIECIIIC .......ueiiiiiiiiei e 1
6 102510901 Cover, EIectronicsS MOAUIE .........ooiieeiiieee e 1
7 102511101 3 (o] o TR o 1Y AR 1
8 102520001 Hour Meter/tow SwitCh BKL ... 1
9 102538601 TS AMP FUSE ..o e e e e e e e e e e e e e e aeeaeaaas 1
10 102576801 Diode ASM, PreCeABNL .......oeeieeeeeee et et e e e e 1

2005-2006 Precedent Golf Cars lllustrated Parts List
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SINGLE POINT WATERING SYSTEM

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102956301 Kit Spws Prec Fr (includes items 2 through 9) ..o 1
2 102956401 Manifold, SPWS (Single-Point Watering System) ..........cccccoviiiiiiiiiiniiieeees 8
3 102956501 Assy Tube Single-Point Watering System, Precedent (includes items 4 through| 8) 1
4 103226201 Fitting SPWS SWIVEL T .oeoiiiiiii e a e 8
5 103226301 O-riNG SPWS SWIVEI T ..o e e 8
6 103226401 Cap SpWs SWIVEI T REA ..ot 9
7 103226601 Coupler Male SpWS SUPPIY ..oooiiiiiiiiiiiii e 1
8 103226701 Tubing SpWs BUIK ROII .......cuiiiiiiiiiieecc e 1
9 102989101 INStr SPWS Kit PreC DS FI oot 1
10 102958001 Kit Regulated HOSE SPIY SPWS ......oiiiiiiiiiiii it 1
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BATTERIES, BUCKET, AND CHARGER RECEPTACLE -

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1014304 Nut, 5/16-18 Stainless-Steel HeX ..o 8
2 101831401 Battery Cap B VOIt ........oooiiiiiee ettt 8
3 102293512 Screw-k35 Torx Pan Head Pt ... 3
4 102298770 MB-1.25XT70 TAPLLE ...eeeieiiiiiiee e 2
5 102509701 Cable - Ev Passenger JUMPET ......ooooiiiiieieie e e e e e e e e e s e 1
6 102509801 Cable - EV RAr JUMPET .....oveeeiiiiiece ettt 2
7 102510201 RECEPIACIE ASIM .. e e 1
8 102510601 Bucket-Electric Vehicle (N0t ShOWN) .........eooviiiiiiiiiiiieeee e 1
9 102511301 Battery, Ventmaster 12-VolIt (Wet) .....c.oveiiiiiiiiie e 4
10 102511302 Battery, Ventmaster 12-Volt (Dry, also known as moist) ............cccccceeiiiiiiiiinnne. 4
11 102526401 Support - Battery Clamp ..o 2
12 102526801 ROd - Battery Clamp ....ooooiiiiiei et 2
13 102534001 Clamp = Battery ....oooiiieiiiiiceeeee et a e e e 2
14 102577001 Kit, Bucket Closeout (includes items 15 through 17) ......ccccoiiiiiiiiiie 1
15 1013357 Rivet, 5/32 AIUMINUM POPD ..o 2
16 N/A Bracket, Bucket ClOSEOUL ..........iiiiiiiee e 2
17 N/A Instr. Bucket ClOSEOUL ........oooii e 1
18 102577002 Kit, Bucket Closeout - 10 Sets (includes items 19 through 21) .......c..ccccoeeeinnnnnen. 1
19 1013357 Rivet, 5/32 AIUMINUM POP ..oiiiiiiiiii et e e e eea e 20
20 N/A Bracket, Bucket ClOSEOUL .........ooiuiiiieiiiiice e 20
21 N/A INstr. BUCKEt CIOSEOUL .......oiiiiiiiiiie et 1
22 808 Washer, 3/8 Type B Flat ..o 2
23 8754 LOCKNUL, 3/8-18 HEX ..evenieeieeeeee et e e e 2
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COMPUTER, CONTROLLER, AND SOLENOID -

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101908701 Solenoid, 48-Volt (includes items 2 through 6) ..o, 1
2 1012528 NUE, MB-1.25 HEX .eevieiieeeeee e e 2
3 1013734 Lockwasher, 8mm Split ... 2
4 N/A S01EN0Id, 48-VOIt ... 1
5 N/A LA =] =T g o Yo T 2
6 N/A UL e e et e et e e e e e e e e e — e eeeeaeeeeeaebab—ebreaaaaaeaeaaaaane 2
7 101956503 Controller, 48-volt, IQ, CE MaArK .......ccooiiiieeiee e 1
8 102240501 Bolt, Controller, TErmMiNal ...........cooiiiiiiiiiee e e 3
9 102296716 Screw, M6 X 16 TEHX FIHA ..oooeiiiiie e 13
10 102510802 Plate - Heat Sink Mntg SoINd ........coooiiiiiii e 1
1" 102522701 Asm, Pre-charge ReSISTOr .......oooiiiiiiiiiee e 1
12 102806201 Controller, 1Q, 48-VOIt .......ouuiiiieicceeccee e 1
13 103262001 HEat SINK PrEC ..o 1
14 103403201 Precedent V3.0 ODC ...t 1

Note: ltem 7 is for vehicles shipped to the European Union. ltems 5 & 6
are not used in this application.
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MOTOR (MODEL 5BC59JBS6365) — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1010934 | Screw, 5/16-18 X 1.00 HEX CaAP ...evviiiiiiiieiiiiiie ettt e 1
2 1014201 Screw, 1/4-20 X 2.25 HEX CaAP .oeicuieriiieeiiee e eee et e e 3
3 101920101 Kit, 3-Pin Wedge LOCK .......ooiiieiii e 1
4 102235201 Bumper, Drive UNit ... e e e e e e e e e e e e e e e e e e e e e e e e e e eeaaaees 1
5 N/A Motor, 48-Volt Shunt-Wound * (includes items 6 through 31) ........cccccceiiiiiinnie 1
6 1017944 =0 To IR 3 1= o PR 1
7 1017947 Hardware Package (includes items 8 through 11) ........ccccciiiiiiiiiiiee 1
8 1011280 LOCKNUL, B/16-18 ...ttt e e e e e e 4
9 N/A INSUIALOr BUSHING ...ceiiiiiiiiicee et 2
10 N/A Insulated BUSHING ....coooiiiiiiii e 2
11 1241 Washer, 5/16 Type A Flat ........ooo e 4
12 1017949 Screw, #6-32 X 0.480 Hex-Head .........ccocooiiiiiieiieeeeeeeee e 2
13 1017950 Bearing RetaiNEr ..o e 1
14 1017953 Screw, Bearing Retainer ...........ooooiii e 2
15 102265501 Stator Shell and WINding ........cooiiiiiiiii e 1
16 102265701 Kit, Bearing and Magnet (includes items 17 and 18) .......ccccoocieiiiiiiiiiiiieeeene 1
17 N/A Ball BEANNG .oiiieiii ettt e e e e 1
18 N/A MAGNEL .o e e a e e e e e e e 1
19 102265901 Motor End Shield Asm (includes items 20 through 24) ..........cccccoiiiiiiiiiinnnns 1
20 102265601 Speed Sensor Assembly (includes items 21 and 22) ..........ccccocvveeeeeeeeiienns 1
21 101942301 Kit, 3-Pin Wedge LOCK ......ccoiiiiiiiiiiiiie et 1
22 N/A Sensor, Speed, without Connector ..., 1
23 102266001 1 To IS a1 T=1 [ I Y, o) (o 1
24 102267001 Screw, #8-32 X 0.375 Hex-Head .........coooieiieeeieeee e 1
25 102266101 Screw, #10 - 32 X 8.250 .....uueiieiiiiiiee ettt 4
26 102327801 Brush Assembly, Beveled (includes items 27 through 30) ........cccccoviiiiiniinnenn. 1
27 1011411 Kit, Brush Spring (ge Motor) (includes item 28) ..o,

28 N/A Brush Spring ..oooeeeiiei e 4
29 1017948 Brush RiGQING ....euuiieiiieie e s 1
30 102251901 Brush Kit, MOTOF .......eiiiiiiiiiie et e 1
31 N/A 001 (0 = RS 1
32 102243403 Lubricant, Moly-Teflon (Single-Use TubE) .......ccooiiiiiiiiiiiieeee e 1
33 451 Lockwasher, 1/4 Helical Split ..o 3
34 7174 Lockwasher, 5/16 SPlit ........coooiiiiiieee e 1

* Note: The model 5BC59JBS6365 motor has been discontinued. To
replace the motor, use motor model 5BC59JBS6390.
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MOTOR (MODEL 5BC59JBS6365A) — ELECTRIC VEHICLE

(LATER VERSION)
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010934 | Screw, 5/16-18 X 1.00 HEX CaAP ...evviiiiiiiieiiiiiie ettt e 1
2 1014201 Screw, 1/4-20 X 2.25 HEX CaAP .oeicuieriiieeiiee e eee et e e 3
3 101920101 Kit, 3-Pin Wedge LOCK .......ooiiieiii e 1
4 102235201 Bumper, Drive UNit ... e e e e e e e e e e e e e e e e e e e e e e e e e e eeaaaees 1
5 102240104 Motor, 48-Volt Non-Skew IQ (includes items 6 through 27) ........cccccoviiiiiinennnne 1
6 1017944 =0 To IR 3 1= o PR 1
7 1017947 Hardware Package (includes items 8 through 11) ........ccccciiiiiiiiiiiee 1
8 1011280 LOCKNUL, B/16-18 ...ttt e e e e e e 4
9 N/A INSUIALOr BUSHING ...ceiiiiiiiiicee et 2
10 N/A Insulated BUSHING ....coooiiiiiiii e 2
11 1241 Washer, 5/16 Type A Flat ........ooo e 4
12 1017949 Screw, #6-32 X 0.480 Hex-Head .........ccocooiiiiiieiieeeeeeeee e 2
13 1017950 Bearing RetaiNEr ..o e 1
14 1017953 Screw, Bearing Retainer ...........ooooiii e 2
15 102265701 Kit, Bearing and Magnet (includes items 16 and 17) .......ccccoviieiiiiiiiiiiiiieeeee 1
16 N/A Ball BEAING ..oiiiiiiiieee e 1
17 N/A = To | 1= SO PPUUPPR 1
18 102265901 Motor End Shield Asm (includes items 19 through 23) ..........cccccceiiiiiiiinnnnen. 1
19 102265601 Speed Sensor Assembly (includes items 20 and 21) .......cccoovceiieiiiiieeeneee. 1
20 101942301 Kit, 3-Pin Wedge LOCK .......coiiiiiiiiiiiie et 1
21 N/A Sensor, Speed, without CoONNECIOr .........cooiviiiiiiiiiiee e 1
22 102266001 ENd Shield, MOTOF ......oiiiiiie e 1
23 102267001 Screw, #8-32 X 0.375 Hex-Head .........coooiiiieeeieeee e 1
24 102266101 SCrew, #10 = 32 X 8.250 ...oi ittt e e 4
25 103325701 Stator Shell and WINAiNgG ....coeeeiiiiiieie e 1
26 N/A NON SKEW AIMMAtUIE ...t e e e e e e e e e e e ennes 1
27 103337601 Brush Assembly, IQ Motor, Non-Skew (includes items 28 through 31) ............. 1
28 1011411 Kit, Brush Spring (ge Motor) (includes item 29) .........cccooiiiiiiiiiiiee e 1
29 N/A Brush SPriNg ..eeeveeieiiieiie e 4
30 103325501 Brush Rigging, NON-SKeW MOtOr ............ccooiiiiiiiiiiiiee e 1
31 103325601 Brush Set, NON-SKEW .......ccoooiiiieeeeeee e 1
32 102243403 Lubricant, Moly-Teflon (Single-Use TubE) .......cccoiiiiveiiiiiieee e 1
33 451 Lockwasher, 1/4 Helical Split ........ccocuiiiiiiiiiee e e 3
34 7174 Lockwasher, 5/16 SPlit ........ooooiiiiieeee e 1
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MOTOR (MODEL EJ4-4001) — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010934 Screw, 5/16-18 X 1.00 HEX CaP ....vvviieiiiiiiieeeiiiiie et e et e et e et e e e e sraeeee e 1
2 1014201 Screw, 1/4-20 X 2.25 HEX CaP ..ococuviiiei ettt 3
3 101920101 Kit, 3-Pin Wedge LOCK ......ccuviiie ettt e e e eraee e e e 1
4 102235201 Bumper, Drive UNit ... e e e e e e e e e e e e e e e e e e e e e e e e e e eeaaaees 1
5 102243403 Lubricant, Moly-Teflon (Single-Use Tube) ..o 1
6 102705001 1Q Electric Motor, 48-VDC 3.3 hp (includes items 7 through 34) .........c.ccoeeennne. 1
7 102186001 Spring Kit, Motor Brush (includes item 8) ..o 1
8 N/A Spring, Brush, S-g ... 4
9 102186101 Brush BOX ASSEMDIY ....ccooiii e e e e e e 1
10 102186201 Brush Kit, Motor (includes item 11) ... 1
1" N/A Assembly, Brush and Terminal ... 2
12 102186301 Ring, 2.24" Internal Retaining .......coooiiiiiiii e 1
13 102186401 Bearing, Ball ......ooooeiiiie e 1
14 102186701 ENd Cap, MOTOK ..o 1
15 102186801 Screw, 1/4-20 X 2.25 Hex-Head Washer ...........coooooimuieiiiiiiiieeee e, 2
16 102186901 Screw, #8-32 X .5 HeX-HEAA .......cccovueiieiieeeee e 2
17 102187001 L-Bracket, MOTOr ... ... 1
18 102187101 Hardware Kit, Motor Terminal (includes items 19 through 22) ........................ 2
19 N/A BUshing, NYION ... e 2
20 N/A Washer, Nylon Flat ..o 2
21 N/A Washer, Flat, 5/16 StEel .......cccuiiiiiiiiii e 2
22 N/A NuUt, Brass HexX, 5/16 = 18 ...oooueii et 2
23 102187201 Plate Kit, Motor Cover (includes items 24 and 25) ..........cccoviieiiiiiieec i 1
24 N/A Assembly, Cover Plate ...........eeiiiiiiiii e 1
25 N/A Screw, #8-32 x 0.375, Taptite Thread ............c.cooviiiiiiiieiiee e, 1
26 102704701 Frame and Field ASSEMDIY .........ooiiiiiii e 1
27 102704801 Armature ASSEMDIY ... 1
28 102704901 Kit, Speed Sensor (includes items 29 through 33) .......cccceiiiiiiiiiie 1
29 101942301 Kit, 3-Pin Wedge LOCK ......ueiiiiiiiiiiieiit ettt 1
30 N/A Sensor, Motor Speed, ADC ... 1
31 N/A Screw, #8-32, Taptite Thread ...........ooovviiiiiiiiiiiieieceee e 2
32 N/A Y E=Te | o 1= SN B @ 1V o) (o ) SRR 1
33 N/A SCreWw, 1/4-20 X 0.5 .o e 1
34 N/A Bolt, 1/4 - 20 x 0.73 Thread-FOorming ..., 2
35 451 Lockwasher, 1/4 Helical Split ..........ooeeeimiiiiiiiciciciececee e 3
36 7174 Lockwasher, 5/16 SPlit ........ooooiiiiiiee e 1
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TRANSAXLE - ELECTRIC VEHICLE (EARLIER VERSION)

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 N/A | Transaxle -12.3 (includes items 2 through 32) ..., 1
2 1013794 AXxle Shaft Oil S@aI .......ccveveeiiieiee e e 2
3 101895401 Gear Case, Left-Hand ..........ouueiiiiiee e e 1
4 101895501 Gear Case, Passenger-Side ..........ccccvviiiiiiiii it 1
5 101895601 Tube, Axle, Passenger-Side .........ooooiiiiiiiiiiiee e 1
6 101895701 Tube, AXIE, DIIVEI=-SIAE .......iiiiieiee e e e e e e ra s eaan 1
7 101895801 Axle Assembly, Passenger-Side (includes item 8) ..........coocoiiiiiiiiie i 1
8 101922201 I o 1R 11 o RS SP 4
9 101895901 Axle Assembly, Driver-Side (includes item 10) .........cooeiiiiiiiiiiee e, 1
10 101922201 I To TR (1 o PRSP 4
1" 101897001 Screw, M8-1.25 X 60mm Hex-Head ............ooeiiiiiiiiiieeeeeee e 11
12 101897201 Breather ... e 1
13 101897401 Screw, M10-1.25 X 25MM ...ouiiiiiiiiie et e e e 6
14 101897601 Pin, 11mm OD X 8.5mm ID X 10MM ...cocoiiiiiiieiiiiee e 2
15 101903601 WaShEr, TRIUSE ... et e e 2
16 101903701 WaSher, TRIUSE ......ooviiiic et 2
17 101906901 Intermediate Shaft Assembly ... 1
18 101922101 Pin, 15.99mm X 88.7mMmM DOWEI ......ccuviiiiiiiiiiie e 1
19 101923001 Gear, Differential IAIer ..........ooveeiiiieeeeee e 2
20 101923201 GASKEL ... e e e 2
21 101923501 ST | I N o R PRSP S 1
22 101923701 Shaft, INPUL ..o e e e snrae e e e nees 1
23 101923901 Gear, DIfferential ...........coooeiieiiee e 2
24 101928701 Liquid Gasket (Transaxle CaS€) ........ccceeeiiiiiiiiiiiiiiieiee e A/R
25 101972101 Plug, M14-1.5 X 12mMm MagnetiC ......ccceveiiiiiiie e 1
26 101972201 Plug, M14-1.5 X 12MM HEX ...cictiiiiiiiciiie ettt e e srae e 1
27 102356601 Housing, Differential, 6 BoIt ...........cc.eeiii e 1
28 102356801 Gear, Differential Output, 6-Bolt ..........ooviiiiiiiieee e 1
29 102357001 Screw, FIg HA M10 X 1.5 X 30 ..uiiiieiiiiiie e seee e 10
30 7330 Inner Axle Tube BEarinNg .......ccooeiiiiiieeeeeeeee e 2
31 7335 BEAING .t 3
32 7336 BAING ..t 1

Note: If either the Differential Output Gear (item 28) or the Differential
Housing (item 27) require replacement, both must be purchased at the
same time. Iltems 27 and 28 are replacements for all gear and
differential housing combinations in this transaxle.

2005-2006 Precedent Golf Cars lllustrated Parts List

Page 15-3







TRANSAXLE - ELECTRIC VEHICLE (LATER VERSION)

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102771701 Transaxle, Electric (includes items 2 through 32) ........coooiiiiiiiiiiee, 1
2 1013794 AXle Shaft Oil S@aI .......cc.uveiiiiieie e 2
3 101895401 Gear Case, Left-Hand .........oouueiiiiieeee e 1
4 101895501 Gear Case, Passenger-Side ..........ccccuviiiiiiiii i 1
5 101897001 Screw, M8-1.25 X 60mm Hex-Head ... 1
6 101897201 2 =T 1 0= PP 1
7 101897401 Screw, M10-1.25 X 25MM ...oviiiiiiiiiee et 6
8 101897601 Pin, 11mm OD X 8.5mm ID X TOMM ...coiiiiiiiiiiiiiiiee e 2
9 101903601 WaSher, TRIUST ... 2
10 101903701 WWASHEL, TRIUSE .o e e e e e e e e e e as 2
11 101906901 Intermediate Shaft ASSEMDIY .......oooiiiiiiii e 1
12 101922101 Pin, 15.99mMmm X 88.7mMmM DOWEI .......covvereiiiiieeeeee e 1
13 101923001 Gear, Differential IdIer ..........ooiiiiie s 2
14 101923201 GASKEL .. a e a e s annas 2
15 101923501 L= R o TSRS PPRR 1
16 101923701 Shaft, INPUL ... e 1
17 101923901 Gear, Differential ............ooeioiiii e 2
18 101928701 Liquid Gasket (Transaxle CAaSE) ......cccuveieiiieiiiiiiiiiiieieeee e AR
19 101972101 Plug, M14-1.5 X 12mm MagnetiC .......ccceeeiiiiiiiieiiiiie e 1
20 101972201 Plug, M14-1.5 X 12MM HEX ..eiiiuriiiiiiiiiie ettt ee e 1
21 102356601 Housing, Differential, 6 BOIt ...........cccevmiiiiiiiii e 1
22 102356801 Gear, Differential Output, 6-Bolt ............ouuiiiiiiiiiiiie, 1
23 102357001 Screw, FIgHA M10 X 1.5 X 30 ....uiiiiiiiiiiieece et 10
24 102886301 Axle Assembly, Driver-Side (includes item 25) .........ccoceiiiiiiiiiiiiie e 1
25 101922201 I o RS 11 o SRR 4
26 102886401 Tube, AXIE, DIVEI-SIAE .....eueeieeieeee et 1
27 102886501 Axle Assembly, Passenger-Side (includes item 28) ..........cccciiiiiiiiiiiieenen, 1
28 101922201 LUQG StUA oo e 4
29 102886601 Tube, Axle, Passenger-Side .......ccccccooiiiiiiiiiiii e 1
30 7330 Inner Axle Tube Bearing .......ccoooiiiiiiiieeeee et 2
31 7335 BEAING . 3
32 7336 BAING et 1
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POWERDRIVE 3 BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 103499101 Chgr, Pd3 StNry, 9DC/B'AC! ......cciiuiiiiiee et 1
2 103499102 | Chgr, Pd3 Stnry, 12DC/'AC .....cc ettt eeeee e e enes 1
3 103499103 | Chgr, Pd3 Stnry, 20Dc/9'Ac'(includes items 4 through 25) .........ccocceeiiiiiiiininen. 1
4 1015914 Rectifier with Heatsink ASSEMDIY ........oeviiiiiiiiie e 2
5 102273701 PD2 FUSE ASIM ..ttt et e ettt e et e e st e e et e e nteesnbeeeanneeans 1
6 102273801 PD2 AMMETET ...ttt ettt sttt snte e sbaeeea 1
7 103428501 Kit, PD3 Cordset - AC 80" (includes item 8) .........cceeiiiiiiiiiiiiiieee e 1
8 102273901 PD2 AC Cord BUSHING ....ccoouiiiiiiieiiie it 1
9 103428601 Kit, PD3 Cordset, - AC 114" (includes item 10) ........ccccoeiiiiiiiiieeecee e 1
10 102273901 PD2 AC Cord BUSHING ....cooieiiiiiieeee et 1
11 103428701 Asm, PD3 Board Relay (includes item 12) ........cccccooiiiiiiiiniiiieeee e 1
12 103429701 PD3 Plastic Stand-Offs ..........coiiiiiiiiiiiee e 2
13 103428801 PD3 TranSfOrMET .......coiiiiiiiiee ettt et e s e et e e s aeeee e e snnneaeeenn 1
14 103429001 PD3 Cordset - DC 113" (includes item 15) ......cooiiiiiiiiiiiiie e 1
15 1012098 10T 11T 0 L O 0o o 1
16 103429101 PD3 Cordset - DC 154" (includes item 17) .....cooiuiiiiiiiiiiiie e 1
17 1012098 BUShiNG, DC COrd ....ccouiiiiiiieiiie ettt 1
18 103429201 PD3 Cordset - DC 205" (includes item 19) ......cccooiiiiiiiiiieiee e 1
19 1012098 10 11T R L O 0o o 1
20 103429301 Asm, PD3 Case (includes items 21 and 22) ......ccccceeeeiiiiiniiiieiiie e 1
21 103434001 ASM, PD3 LEGS .iiiiiiiiei ettt 1
22 103439901 PD3Case Top (Includes Handle) ..o 1
23 103429501 Kit, PD3 HardWare ..........coooiiiiiiiieie et e e e e e e e e e e e 1
24 103429601 Kit, PD3 WIFES .. .eeiieiie ettt e ettt et e e saee e e emeeeemnteesnneeesnnneens 1
25 CCX8506 Circuit Breaker, 15-AmMpP/120-VOIt .........oviiiiiiiieiiiii e 1
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POWERDRIVE 2 BATTERY CHARGER (MODEL 22110),

DOMESTIC
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 N/A | 48-V/13-A PowerDrive 2 (9-ft. DC, 6-ft. AC) ..oiiiiiiiiiiee e 1
2 N/A | 48-V/13-A PowerDrive 2 (12-ft. DC, 9-ft. AC) ..ooiiiiiiieee i 1
3 N/A | 48-V/13-A PowerDrive 2 (20-ft. DC, 9-ft. AC) (includes items 4 through 21) ........ 1
4 1012098 BUShING, DC COrd ....uiiiiiiiiiie et e e e e e e e e e e e e eanes 1
5 101828601 REIAY, 48-VOIt ....oooiiiiiiie et 1
6 101828801 Cord, AC, 80-INCh (203 CM) ..eeiieeiiiiiiee e e eee e e 1
7 101828802 Cord, AC, 108-INCh (274 CM) eeeeeeeee et e e e e e e e 1
8 101828904 PD2 DC Cordset, 113-INCH ..ot e 1
9 101828905 PD2 DC Cordset, 154-iNCh .......ueiiiiiiiie e 1
10 101828906 Pd2 Dc Cordset 250 INC ....cocociiiieeiiee e aa e 1
11 102273201 PD2 Case (includes itemM 12) .......oiiiiiiiiiie e 1
12 7577 Screw, #10 X 0.50 Phillips Pan-Head ..........ccccccoviiiiiiiiiiiieee e, 12
13 102273301 PD2 TransformMer ASIM .......oiiiiiiiieeeiiiie ettt ee ettt e e s e sttt e e e e steteeessnnteeeeeaneeeaeens 1
14 102273401 PD2 HEALSINK ...ooeiieiiiiee ettt 1
15 102273501 PD2 Diode Bridge W/FIIM .......cccuuiiiiiiiiei et 1
16 102273601 PD2 WIIE ASIM ..ottt e e e e et e e e st e e e e et e e e e eannaee s 1
17 102273701 B T Y N o o RS 1
18 102273801 N 4410 4 1= Y RO 1
19 102273901 PD2 AC Cord BUSHING ..ccueveiiieiiiiiie ettt e e aee s 1
20 102274001 PD2 HANAIE ....eeeiiiiiiiiee ettt ettt e e ettt e e e e eat e e e s nae e e e e snbeeeeeens 1
21 CCX8506 Circuit Breaker, 15-AmMpP/120-VOIt .........oviiiiiiiiie e 1

Note: Iltem 16 not shown. Level 1 Battery Charger part numbers include
one AC and one DC cord. They do not include all of the level 2 cords
listed.
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POWERDRIVE BATTERY CHARGER (MODEL 17930),

DOMESTIC
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101802201 48V/17A PowerDrive (9-ft DC, 6-ft AC COrd) .....ccvevieiiiiiiie e 1
2 101802202 | 48V/17A PowerDrive (12-ft DC, 9-ft AC Cord) ........coccvveieiiiiiie e 1
3 101802203 | 48V/17A PowerDrive (20-ft DC, 9-ft AC Cord) (includes items 4 through 20) ....... 1
4 1012098 BUShING, DC COrd ....uiiiiiiiiiie ettt e e e e re e e e e e e e e e e eanes 1
5 1012101 FUSE ASSEMDIY ... 1
6 1015914 Rectifier with Heatsink ASSEmMDIY .........oooiiiiiii 1
7 1015917 10 E a1 1 o TR X @ 0o ] o PRSI 1
8 ek Transformer, Battery Charger .........cocccveiiiiiiieie e 1
9 101828301 CaSE ASSEIMDIY .ooiiiiiiiie et e raaaaaeaaaa 1
10 i N 21 0.01= (= S 1
11 101828601 ReIAY, 48-VOIt .....ocoeireeiee e 1
12 101828801 Cord, AC, 80-INCh (203 CM) eeiiiiiie e e e e e e e 1
13 101828802 Cord, AC, 108-INCh (274 CM) oottt 1
14 101828901 Cord, DC, 113-INCh (287 CM) ..ottt 1
15 101828902 Cord, DC, 154-INCh (391 CM) .ooiieiiiie et 1
16 101828903 Cord, DC, 250-INCh (635 CM) ..eeeeeeiiiiiiiiee e e e e e e e 1
17 101831101 Wire ASSEMDIY Kit ...ooiieiiieeii e 1
18 101914401 Assembly, Voltage SUPPIreSSOr .......coooiiiiiiiiieeeeeeeeeeeeeee e 1
19 7577 Screw, #10 X 0.50 Phillips Pan-Head ...........ccccociieiiiiiieiiiiiiiiieeeeeieeeeeeeeeee 10
20 CCX8506 Circuit Breaker, 15-AmMp/120-VOIt ........cccovviiiiiieeee e 1

**** Special order item available upon request.

Note: Level 1 Battery Charger part numbers include one AC and one
DC cord. They do not include all of the level 2 cords listed.
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POWERDRIVE BATTERY CHARGER (MODEL 18780),

EXPORT
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101831503 Battery Charger, 48-Volt DC (8.5-ft DC, 6-ft AC) ....cvvveiiiiiie e 1
2 101831504 Battery Charger, 48-Volt DC (12-ft DC, 9-ft AC) (includes items 3 through 20) .... 1
3 1012098 BUSHING, DC COrd ...ouiiiiiiiiiiic ettt earae e e e eanneeeas 1
4 1012101 FUSE ASSEMDIY .o 1
5 1015914 Rectifier with Heatsink ASSemDbIy ... 1
6 1015917 BUSHING, AC COTd ....ooiiiiiiiiiee ettt e e e s enaae e e e snnnneee s 1
7 i N 3 T2 = 1
8 101828901 Cord, DC, 113-INCh (287 CM) oottt e 1
9 101828902 Cord, DC, 154-INCh (391 CM) oot e 1
10 101831701 Cord, AC, 80-Inch (203 cm), without PIug ........cccoviiiiiiiiiie e, 1
11 ol Cord, AC, 118-Inch (203 cm), Without PIUug .........ccccvimiiiieeiee e, 1
12 101838201 Transformer, Export Battery Charger ... 1
13 101838301 Relay, EXPOrt Charger ........ccooiiiiiiieeeie et 1
14 101838401 CirCUIt Bre@KET ..ooieeiieiee ettt e e e e e e e e st eeeeaeeeeeenns 2
15 101838501 Kit, Wire ASSEMDIY ... e 1
16 101838601 FOUr-POSItioN SWILCh .....coiiiiiiiiici e 1
17 i Mounting Bracket, Relay ... 1
18 101914401 Assembly, Voltage SUPPIrESSOr .......ccooiiiiiiiiiieeeeeeee e 1
19 N/A (@7 1T T O o =T o 1= SO EUE 1
20 7577 Screw, #10 X 0.50 Phillips Pan-Head .............ccoooiiiiiiiiiiiiiee e 10

**** Special order item available upon request.

Note: Level 1 Battery Charger part numbers include one AC and one
DC cord. They do not include all of the level 2 cords listed.
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POWERDRIVE BATTERY CHARGER (MODEL 20310),

EUROPEAN
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101956201 Battery Charger, 48-Volt w/ 4-Position Switch (8.5-ft DC) ......ccccevveieiiiiiiiiiiinie 1
2 101956202 | Battery Charger, 48-Volt w/ 4-Pos. Switch (12-ft DC) (includes items 3 through 19) 1
3 1012098 BUShiNG, DC COrd .....oeiiiieiiii ettt et e et e e enee e e e e e sneeeenaeeens 1
4 1012101 FUSE ASSEMDIY ..o a e 1
5 1015914 Rectifier with Heatsink ASSembIy ... 1
6 101828901 Cord, DC, 113-INCh (287 CM) .eeieiieee ettt e 1
7 101828902 Cord, DC, 154-InCh (3971 CM) .eieeeeeieeee e e e e e e 1
8 101838401 CIrCUIT BrEAKET ....eiieiiiieiee ettt et et e e e et e e e e ennaae e e e e nees 2
9 101838601 Four-Position SWItCh ..........coiiiiiiiiii e 1
10 101973501 Receptacle, AC Cord ... 1
11 101976601 Ammeter with Mounting Bracket ..o 1
12 101987501 =Y = SO 1
13 N/A WIFE, JUIMPET ...eiiiiiiiieieee et e e e e e et e e e e e e e e e e aaraereeeas 1
14 N/A (@7 1T T O o =T o 1= PR 1
15 i Transformer, European Battery Charger ..o, 1
16 e Suppressor, AC VORAGE .........cooiiiiiiiiiii s 1
17 i ASSEMDBIY, WM ..o 1
18 il Limiter, CUITENT . e st e e e s e e e e sraeeeeens 1
19 7577 Screw, #10 X 0.50 Phillips Pan-Head ...........ccccooieiiiiiiiiiiiiieeieeeeeieeeeeeeeee 10
20 101958201 Cord, UK, AC, Battery Charger .........cccocciiiiiiieeiee et e e 1
21 101958301 Cord, European AC, Battery Charger .........ccccceveeiiiiiiiiieeee e 1

**** Special order item available upon request.

Note: Level 1 Battery Charger part numbers include one AC and one
DC cord. They do not include all of the level 2 cords listed.
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MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION o | oA | EiEe

12 3 4

The following tool list includes all tools available from Club Car for

maintenance and service procedures for gasoline, electric, and/or

diesel vehicles, both past and present models. Be sure to carefully

examine the tool list for applicability to your vehicle before ordering
1 101871001 Accelerator Pedal Adjustment TOOl ..........ooooiiiiiiiieie e, 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram Tube ..........ccoocciiiiiiiiee e,
3 TOTB41202 | ATDOI it e e et e e et raea e e e 1
4 101831901 Battery Discharge Machine, 36/48 VOIt ..............ocoeiieeieieiiiiiiin, 1
5 1014305 Battery Terminal Protector Spray ..........ccccoviiiiiiiiiineeen 1 1 1
6 1011767 Battery Thermometer ... 1 1 1
7 1016417 Bearing and Oil Seal Remover Assembly .........cccccccviniiieniiieeenn. 1 1 1
8 1016416 Bearing Driver Set ... 1 1 1
9 1012811 Bearing PUIIEr ... 1 1 1
10 1012812 Bearing Puller Wedge Attachment ...........ccccooiiiiini, 1 1 1
11 1013582 Brake Adjustment Tool (used only on vehicles with

manually adjusted mechanical brakes) .........cccccoceeiiiiiiieiniiiee e 1 1
12 102555501 Brake Cable Release ToOl ........ooooiiiiiiiiiiiiii e 1 1 1
13 102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric

Industrial Truck only) (includes items 14 and 15).......cccccccceevvinneenn. 1
14 il Brake Pedal Adjustment TOOI .........ccooieiiiiiii e 1
15 ek Brake Pedal Tension TOOI ........ccccciiiiiiieeie e 1
16 101887101 Calibration Test ModUIE ..........ccoveiiiiiiiiiiiiiiiie e 1
17 101808401 Cam Installation TOOI ... 1
18 102562401 Charger Bezel TOOI .......oiiiiiiiiiie e 1
19 102686101 Clutch Removal Tool (for 4x4 vehicles).........coccueviiiiiiiiiniieeece 1 1

Please refer to the maintenance and service manual
for proper tool application.

Special order item available upon request
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION o | oA | EiEe
12 3 4
20 1014510 Clutch Tool Kit (includes items 21 - 27) ...cceueiiiiiiiiiiiieeeeeeee 1
21 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) ........cccooeeiiiiiinieee. 1
22 1014496 Drive Clutch Puller (for Kawasaki engines only) .........c.cccceeevnee. 1
23 1014497 Drive Clutch Hub Puller (for Kawasaki engines only) ................. 1
24 1014508 Driven Clutch Cam Puller (for Kawasaki engines only) .............. 1
25 1014507 Driven Clutch Puller Plug (for Kawasaki engines only) ............... 1
26 1015524 Drive Clutch Holder Tool Assembly (for Kawasaki engines only) 1
27 101809101 Press Weldment (for Kawasaki engines only) ............cccoccuuvnneen. 1
28 102601501 Drive ClutchFixed Sheave Tool
(fOr 4X%4 VERNICIES) ..coiiiiiiiiiie e 1 1
29 102603501 Driven Clutch Spring Compression Base (for use with items 30
and 31) (for 4x4 VEhICleS) ........uvveeeiiiiiiiiiiiiee e 1 1
30 102605201 Driven Clutch Spring Compression Collar (for use with items 29
and 31) (for 4x4 VEhiCles) ........oooiiiiiiiiiii e 1 1
31 102606101 Driven Clutch Spring Compression Nut (for use with items 29
and 30) (for 4x4 VehiCles) ........uueiiiiiiiiiiiiie e 1 1
32 102607501 Drive Clutch Spider Removal Tool
(fOr 4X%4 VERNICIES) ..ccii i 1 1
33 101831801 Communication Display Module ...........coceeeeiiiiiiiiiiiieeeee e, 1
34 101641002 Compression Gauge and Adapter ..........ccoccveviieeiiiiicciieeee e 1
35 1011273 Continuity Tester ... 1 1
36 102773801 Cutter, Valve Seat, #122 .......eeeeeieeeeeee e 1
37 102773901 Cutter, Valve Seat #1715 1
38 102774101 WIencCh, T, #505 ... 1
39 102774101 Adapter, T-Wrench ..., 1
40 102675401 Cutter, Valve Seat, 60 Degree (requires item 51)
(for Honda GX620 Gasoline ENgiNes) ......ccccccveiiiiiiiiiiieneeeeeiins 1
41 102774201 Pilot, 8.8 MM ... 1
42 102774301 Pilot, 6.62 MM ......oiiiiiiiiiiiic s 1
43 102774401 Pilot, 6.65 MM ......oiiiiiiiiiiiie s 1
Please refer to the maintenance and service manual
for proper tool application.
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION o | oA | EiEe
12 3 4
44 1012151 Dry Moly Lubricant ... 1 1 1
45 1016627 Flywheel Puller Kit (for Kawasaki ENgines) ..........cccccceviiiieriininennn. 1
46 102669901 Gauge, Carburetor Float Level
(for Honda GX620 Gasoline ENgiNes) ........cccccvveveiiiiieneiiniiieeeeee 1
47 1016418 | GEAIN YOKE ...eiiiiiiieiiiee it e etee st e et e e ee e st eeeaeesteeeenseeeanneaeenneeeans 1 1 1
48 101933101 Governor Shaft Installation Tool (for Kawasaki Engine Vehicles) ... 1
49 102169401 Hydraulic Brake Adjuster (for Turf/CA 272/472, Pioneer/XRT 1200,
Bobcat 2100, HUV 4213) ..o 1
50 1011478 Hydrometer ... e 1 1 1
51 1013593 Internal Retaining RING Pliers .........ooovvvviiiiiiiiie e 1 1 1
52 102248803 I1Q Display Module (IQDM) Kit (IQ System and 1Q Plus vehicles) ... 1
(includes items 54 and 55)
53 102248804 IQ Display Module (IQDM-P) Kit (IQ System and 1Q Plus vehicles) 1
(includes items 54 and 55)
54 102251501 Adaptor, Cable ... 1
55 102241502 IQDM Series 2 Cable .......cocviiiiiieiiiieeceee e 1
56 102241501 IQDM Series 1 Cable (replacement) .........cccccceviiiieiiiiiiiiecinieeeees 1
57 101928701 Liquid Gasket (transaxle Case) .......ccccccceeeeiiiiiiiiiiiiieeee e 1 1 1
58 102243402 Moly-Teflon Lubricant (4-0z. (113-gram) tube) ..........cccovieeriineenn. 1
59 101997201 Paint, Touch-Up — BEIGE™ ......cceoiiiieeeee e 1 1
59 101997207 | Paint, Touch-Up — BIaCK™ ........cocoiiiiiiiiiii e 1 1
59 101997212 Paint, Touch-Up — Burgundy™ ... 1 1
59 101997211 Paint, Touch-Up — Classic Blue (Navy)* .........ccccooiiiiiiiineriieeenn, 1 1
59 101997205 | Paint, Touch-Up — Dark Gray™ .........cccceiriiiieiiiiiiee e 1 1 1
59 101997209 Paint, Touch-Up — Dark Green™® ..........cccccceeiiiiiiiiieeieeeee e 1 1 1
59 101997204 Paint, Touch-Up — Gray™ ... 1 1 1
59 101997203 | Paint, Touch-Up — Red* ......cccoiiiiiiiiii e 1 1 1
59 101997206 Paint, Touch-Up — Royal Blue (Pacific Blue)* .........cccccocevviviinnnenn. 1 1
59 101997202 Paint, Touch-Up — White™ .........cccoiiiiiiiiee e 1 1 1
60 102562301 Paint, Precedent Underbody — Gray ............cccoeeevviieieieeeeeeeccieee, 1 1
61 102587201 Paint Pen, Touch-Up, Precedent Underbody — Black ...................... 1 1
Please refer to the maintenance and service manual
for proper tool application.
* Item 59 is not for use on Surlyn® body material, which is used
on Precedent vehicles.
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION o | oA | EiEe
12 3 4
62 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) . 1
63 1016415 | Piston Ring Pliers (for Kawasaki Engines) .......ccccocoociiiiiiiniiieen 1
64 102668801 Puller, Special Use (for Kubota D722 Diesel Engines) .................... 1
65 1012549 Retaining Ring Pliers, 45° External ........cc.ccccoviiiiiiiiiieiieeeeccie, 1 1 1
66 1012560 Retaining Ring Pliers, 90° Internal ............cccoooiiiiiiiiis 1 1 1
67 101823101 Safety First Card (50 per pack) ........ccccuueeiiiiiiiiiiiiiiiieee e 1 1 1
68 1012809 | S€aI PUIIET ... et 1 1 1
69 102330901 Spanner Wrench (for coil over shock front
suspension VEhicles ONlY) ......c..coooiiiiiiiiiiiie e 1 1
70 1014264 Steering Column Bearing Press TOOl .......cccccvveeiiiiiiciiiiiiieee e, 1 1
71 1014259 Steering Column Retaining Ring TOOI .......cccooiiiiiiiiiiiee 1 1
72 102061201 Steering Wheel Puller TOOI .........occuuiiiiiiieie e 1 1 1
73 AM10753 | Tachometer (includes gasoline engine pick up lead only) ............... 1 1
74 AM10771 Tachometer Diesel Probe (for use with item 73) .............ccoccnnnnn. 1
75 1014162 Transaxle Axle Seal TOOI ... 1
76 1014161 Transaxle Pinion Seal ToOl ... 1
77 1014115 Transmission TOOI Kit .........cccoeiiiiiiiiiiie e 1
78 101611003 | Tune-Up Kit, All OHV (for FE290, FE350, FE400 only) (includes
air filter, spark plug, oil filter, fuel filters) (not shown) ..................... 1
79 AM11804 Tune-Up Kit, Gx620 (for Honda Engines) (includes air filter,
spark plug, oil filter, fuel filters) (not shown) .............coocoiiii. 1
80 AM11805 Tune-Up Kit, D722 (for Kubota Engines) (includes air filter,
oil filter, fuel filters, water separator filter) (not shown) ................... 1
81 |AM1220301 Tune-Up Kit, Precedent (for FE290/350 Engines) (includes air
filter, spark plug, oil filter, fuel filters) (not shown) ......................... 1
82 |AM1232401 Tune-Up Kit, FH680D (for Kawasaki V-Twin Engines) (includes oil
filter, fuel filter, air filter, and spark plugs) (not shown)..................... 1
83 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) . 1
84 102674601 Valve Guide Driver
(for Honda GX620 Gasoline ENgiNES) ......ccccovcvvieeeiiiiereeeiiieeeeeeenes 1
85 101641201 Valve Guide Reamer (FE290, FE350, and FE400 only).................. 1
86 102674401 Valve Guide Reamer, 6.6 mm
(for Honda GX620 Gasoline ENgiNes) ......ccccccveiiiiiiiiiiiiieneeeeeiinns 1
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION o | oA | EiEe
12 3 4
87 1016552 Valve Seat Cutter GUIde .........ooiiiiiiiii e 1
88 1016551 Valve Seat Cutter T-Wrench ... 1
89 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) 1
90 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ..........ccoccvvveeeeiiiinnns 1
91 101641101 Valve Spring COMPIreSSOr ......ooiiieiieiiee e 1
92 1011480 | VOIt ONM MELET ...ooiiiiiiiiiie et e 1 1 1
93 102570401 Tool, Tensioning, Starter Generator (For Precedent vehicles) ........ 1
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Part Number and Page

AM10753
AM10771
AM10079
AM10080
AM10081
AM10419
AM10724

17-9

17-9

6-3, 13-3
12-5, 12-7
12-5, 12-7
11-7

7-5, 8-5

AM1229401 5-3

CCX8506

183 11-3,
332 10-3,
334 7-15,
451  10-3,
705 7-15,
706 5-15
808 11-3,

1241 6-17, 6-19, 10-5, 14-3, 14-5
1242  4-7, 4-9, 6-5, 6-17, 6-19

16-3, 16-5, 16-7
12-3
10-5
8-15

10-5, 14-3, 14-5, 14-7

8-15

13-13

1624 6-17, 6-19

7174 6-17, 6-19,

14-5, 1
7310 2-3,

4.7
2-5

7330 12-9, 15-3, 15-5
7335 12-5, 12-7, 15-3, 15-5
7336 15-3, 15-5

7577 16-5, 16-7, 16-9, 16-11

7847 10-5
7874 10-3

7893 6-5

8057 12-11

8058 12-11

8233 12-3

8450 11-3

8717 12-3, 12-11

8745 5-15

8754 6-17, 6-19, 13-13

1010145
1010434

5-17, 5-19, 5-21

1-7, 1-9, 1-17, 1-21, 1-31, 1-33,

1-35, 1-37, 1-39, 4-7, 4-9

1010577
1010829
1010850
1010934
1010954
1010984
1011273
1011280
1011291
1011411
1011415
1011466
1011478
1011480
1011697
1011767

7-15, 8-15

4-5

4-3

14-3, 14-5, 14-7
12-11

2-3

17-5

14-3, 14-5

12-9

14-3, 14-5
5-17, 5-19, 5-21
4-3

17-7

17-11

5-3, 8-15, 9-9, 9-11, 9-13

17-3

9-13, 10-3, 10-5, 14-3,

1012030
1012098
1012101
1012151
1012180
1012181
1012182
1012285
1012295
1012328
1012431
1012505
1012528
1012549
1012560
1012565
1012566
1012571
1012594
1012649
1012711
1012714
1012740
1012741
1012747
1012748
1012752
1012809
1012811
1012812
1012830
1012836
1012896
1012987
1013001
1013003
1013005

INDEX

5-15

16-3, 16-5,
16-7, 16-9,
17-7

5-17, 5-19
5-17, 5-19,
5-17, 5-19,
9-13

6-5

6-5

12-11

6-3, 13-3
10-3, 10-5,
17-9

17-9

5-3, 55
5-3, 55
1-19, 7-15,
12-11

9-3

12-3

12-5, 12-7
12-5, 12-7
12-5, 12-7
12-5, 12-7
12-5, 12-7
12-3

17-9

17-3

17-3

6-17, 6-19,
11-7

12-3
12-11
6-15

6-15

6-15

101301102 6-15

1013061
1013357
1013582
1013589
1013590
1013591
1013593
1013609
1013687
1013700
1013734
1013746
1013760
1013768
1013769
1013770
1013771
1013772

12-3
13-13
17-3
12-11
12-11
12-11
17-7
6-5
9-3
9-13
10-3, 10-5,

16-7, 16-9, 16-11
16-11

5-21
5-21

13-15

8-15

9-13, 10-3, 10-5

13-156

9-3, 9-9, 9-11

12-3
12-9
12-9
12-9
12-9
12-9

1013773
1013774
1013787
1013792
1013794
1013924
1014007
1014049
1014050
1014051
1014052
1014055
1014056
1014057
1014058
1014059
1014062
1014063
1014065
1014070
1014072
1014078
1014080
1014089
1014115
1014145
1014153
1014161
1014162
1014201
1014207
1014259
1014264
1014287
1014288
1014289
1014304
1014305
1014375
1014413
1014453
1014454
1014496
1014497
1014498
1014507
1014508
1014510
1014523
1014524
1014555
1014727
1014807
1014902
1015064
1015075

12-9

12-9

12-9

12-9

12-9, 15-3, 15-5
4-3, 7-15, 8-15
12-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3, 12-11
11-7

11-7

11-7

11-7
12-11
17-9
12-11

4-3

17-9

17-9

14-3, 14-5, 14-7
12-9

17-9

17-9

11-3

11-3

6-15
13-13
17-3

6-5

1-11, 9-15
11-3

11-7

17-5

17-5

17-5

17-5

17-5

17-5

9-3

9-3

5-17, 5-19, 5-21
12-11
12-11

1-35, 1-37, 1-39, 5-21

12-11
10-3
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1015137 9-3, 9-9, 9-11
1015139 9-3
1015143 9-3

101524001
101524002
1015330
1015332
1015524
1015649
1015814
101584502
1015914
1015917
1015932
1015969
1016074
1016103
101611003
1016154
101615602
1016201
1016203
1016214
1016219
1016289
1016337
1016338
101641002
101641101
101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
101642572
101642575
101642578
101642580
101642582
101642585
1016429
1016430
1016431
1016432
1016435
1016436
1016437
1016438
1016439
1016440
1016441
1016443
1016444

Page i-2

6-17
6-19
7-9, 10-3
7-3, 8-3
17-5
7-3, 8-3
10-3, 10-5
9-13
16-3, 16-7, 16-9, 16-11
16-7, 16-9
6-17, 6-19
7-3, 8-3
6-17, 6-19
9-9, 9-11
17-9
5-3, 5-5
5-5
11-3
11-5
5-3, 5-5
5-5
11-3
12-5, 12-7
12-5, 12-7
17-5
17-11
17-9
17-3
17-9
17-9
17-9
17-3
17-3
17-7
9-5
9-5, 9-7
9-5, 9-7
9-5, 9-7
9-5, 9-7
9-7
7-7, 8-7
7-9
7-9
7-7, 8-7, 12-3
7-7
7-9, 8-9
9-5, 9-7
9-9, 9-11
9-9
7-9, 8-9, 9-9, 9-11
9-9, 9-11
7-3
9-9, 9-11

1016445
1016446
1016447
1016448
1016449
1016450
1016452
1016453
1016454
1016455
1016456
1016457
1016458

101645901

INDEX

7-5, 8-5

7-9, 7-11

7-9

7-9

7-9, 8-9

7-9, 8-9

7-9, 8-9

7-11

7-11, 8-11

7-5, 8-5

7-3, 7-5, 7-11, 8-3, 8-5

7-7, 8-7

7-9, 7-11, 8-9
7-13

101645902 7-13
101645903 7-13

1016460

101646101

7-13
7-13

101646102 7-13
101646103 7-13

1016467
1016469
1016470
1016471
1016472
1016473
1016474

101647501

7-7, 8-7

7-13

7-13, 8-13

7-9

7-11, 8-11

7-7, 8-7

7-9, 8-9
7-13

101647502 7-13

1016479
1016480

7-9, 8-9
9-9, 9-11

101648102 9-9, 9-11
101648203 7-7, 8-7

1016483
1016484
1016486
1016489

7-9, 8-9
7-7

9-5, 9-7
7-9, 8-9

101649002 9-9, 9-11

1016493
1016494
1016496
1016497
1016499
1016501
1016502
1016505
1016506
1016507
1016509
1016510
1016513
1016516
1016517
1016518
1016519
1016520

7-5

7-11, 8-11
7-11, 8-11
7-5, 8-5
9-5, 9-7
9-5, 9-7
7-7, 8-7
7-5

7-11, 8-11
7-3, 8-3
7-13
7-11, 8-11
12-3

7-13

7-9, 8-9
8-9

7-9, 8-9
7-11
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1016521
1016523
1016524
1016525
1016526
1016531
1016532
1016533
1016535
1016536
1016537
1016538
1016539
1016541
1016542
1016544
1016545
1016546
1016547
1016548
1016549
101655001
101655002
101655003
101655004
101655005
101655006
101655007
101655008
101655009
1016551
1016552
1016553
1016554
1016558
1016559
1016560
1016561
1016562
1016563
1016564
1016565
1016566
1016567
1016568
1016569
1016570
1016571
1016572
1016576
1016578
1016579
1016580
1016581
1016582
1016583

7-11, 8-11

7-9

7-3

7-3

7-3

7-3, 8-3

7-13

7-13

7-11, 8-11

7-3

7-7, 8-7

7-11, 8-11

7-3, 8-3

7-13, 8-13

7-9

7-5, 7-9, 7-11, 8-5, 8-9, 8-11

7-9

9-13

7-3, 7-13, 8-3, 8-13, 9-9, 9-11

7-5

7-9, 8-9
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13

17-11

17-11

17-11

17-11

7-13

7-13

7-9, 8-9

7-5, 8-5

7-5, 7-13, 8-5, 8-13

7-9, 8-9

7-11, 8-11

7-11

7-9, 8-9

7-11

7-13

7-9, 8-9

7-7, 8-7

7-13, 8-13

9-9, 9-11

7-7, 8-7

7-5, 8-5

7-5, 8-5

7-13

7-7, 8-7

9-9, 9-11

7-9, 8-9



1016584 7-11, 8-11

1016585 9-5, 9-7
1016586 7-5, 8-5
1016587 7-5, 8-5
1016588 7-5, 8-5
1016627 17-7
1016630 6-3
1016663 5-5
1016672 12-9
1016801 11-3
1016849 6-3, 13-3
1016851 6-3, 13-3

1016883 6-17, 6-19

1016904 8-9, 10-5

101705701  1-35, 1-37, 1-39, 3-7

1017082 12-3
1017221 7-3
1017231 12-3

1017235 1-35, 1-37, 1-39, 5-21

1017434 8-9
1017435 8-9
1017442 8-7
1017443 8-9, 8-11
1017444 8-9
1017445 8-9
1017446 8-9
1017447 8-11
1017448 7-5, 8-5
101744901 8-13
101744902 8-13
1017450 8-13
101745101 8-13
101745102 8-13
1017453 8-13
1017454 8-9
1017455 7-5, 8-5
1017456 7-7, 8-7
101745701 8-13
101745702 8-13
1017458 8-7
1017460 8-7
1017461  9-5, 9-7
1017463 8-5
1017466 9-9, 9-11
1017468 7-5, 8-5
1017471  8-13
1017472  8-11
1017473 8-9
1017474 8-3
1017475 8-3
1017476 8-3
1017486 8-3
1017487 8-11
1017490 8-5
1017500 8-3
1017501 8-13

1017502
1017503
1017504
1017507
1017508
1017510
1017512
1017513
1017514
101751801
101751802
101751803
1017686
1017689
101769302
101773301
101773302
101773303
101773304
101773305
101773306
101773307
101773308
101773309
101773310
101773311
101791101
1017944
1017947
1017948
1017949
1017950
1017953
101802201
101802202
101802203
101808401
101809101
101811401
101813202
101815501
101815502
101816301
101816501
101816502
101820201
101823101
101823201
101823301
101823302
101823801
101823901
101824001
101824002
101824401
101825101

INDEX

8-13
8-13
8-11
7-7, 8-7
8-11
8-13
8-13
8-11
8-11
8-11
8-11
8-11
11-7
10-3, 10-5
2-3
8-13
8-13
8-13
8-13
8-13
8-13
8-13
8-13
8-13
8-13
8-13
4-3
14-3, 14-5
14-3, 14-5
14-3
14-3, 14-5
14-3, 14-5
14-3, 14-5
16-7
16-7
16-7
17-3
17-5
1-11, 9-15
17-3
4-3
4-3
4-3
4-3
4-3
9-9, 9-11
17-9
4-3
4-3
4-3
4-3
4-3
4-3
4-3
9-3
3-3, 3-5

101827101
101828301
101828601
101828801
101828802
101828901
101828902
101828903
101828904
101828905
101828906
101830701
101831101
101831401
101831503
101831504
101831701
101831801
101831901
101832101
101832202
101832302
101832601
101832701
101833101
101833201
101833401
101833601
101833701
101833902
101834001
101834502
101834601
101834801
101836201
101837301
101838201
101838301
101838401
101838501
101838601
101851101
101856001
101856201
101869302
101871001
101874901
101875001
101875102
101875201
101875301
101875401
101875501
101875601
101875701
101875802

7-15, 8-15
16-7
16-5, 16-7
16-5, 16-7
16-5, 16-7
16-7, 16-9, 16-11
16-7, 16-9, 16-11
16-7

16-5

16-5

16-5

6-3, 13-3
16-7
13-13
16-9

16-9

16-9

17-5

17-3

7-15

9-13

9-13

8-15
7-15, 8-15
8-15

7-15

11-7

12-3

6-15

11-3

11-7

6-3, 13-3
7-15, 8-15
12-3

11-7
6-17, 6-19
16-9

16-9
16-9, 16-11
16-9
16-9, 16-11
6-3, 13-3
13-9
1-11, 9-15
6-15

17-3

6-15

6-15

6-15

6-15

6-15

6-15

6-15

6-15

6-15

6-15
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101876001
101876202
101876301
101876402
101876501
101877601
101877701
101878101
101879001
101881101
101884801
101886101
101887101
101887601
101889401
101889901
101890001
101890101
101890201
101890501
101890601
101890901
101891001
101891301
101891401
101891501
101891601
101891901
101892001
101892201
101892301
101892401
101892501
101892601
101892701
101892901
101893201
101893801
101893901
101895401
101895501
101895601
101895701
101895801
101895901
101896501
101897001
101897201
101897401
101897601
101898001
101903601
101903701
101905601
101905901
101906901

Page i-4

6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15

7-5, 8-5
7-15, 8-16

12-3
17-3

7-3, 8-3, 9-9, 9-11

12-5,
12-5
12-5,
12-3
12-3
12-3
12-3
12-9
12-9
12-3
12-9
12-9
12-5,
12-5,
12-5,
12-5,
12-5,
12-5,
12-5,
12-5,
12-9
12-3
12-5,
12-3
12-5,
15-3,
15-3,
15-3
15-3
15-3
15-3
6-15
15-3,
15-3,
15-3,
15-3,
6-5

15-3,
15-3,
9-5

9-7

15-3,

12-7

12-7

12-7
12-7
12-7
12-7
12-7
12-7
12-7
12-7

12-7

12-7
15-5
15-5

15-5
15-5
15-5
15-5

15-5
15-5

15-5

101908401
101908701
101909201
101909301
101909401
101909701
101910501
101914401
101915401
101915501
101915601
101915801
101916001
101916101
101916201
101916301
101916701
101920101
101922101
101922201
101922301
101923001
101923201
101923501
101923701
101923901
101926901
101927101
101927201
101927301
101927501
101927601
101927701
101927901
101928001
101928101
101928301
101928601
101928701
101929301
101929802
101933101
101939901
101942301
101953802
101953901
101956201
101956202
101956503
101958201
101958301
101960501
101963401
101972001
101972002
101972003

INDEX

13-9
13-15

7-5, 8-5
7-5, 8-5
7-5, 8-5
7-3

12-9

16-7, 16-9
7-11

7-13

7-3

7-5

8-13

8-3

8-5

8-5

6-17, 6-19, 11-3
14-3, 14-5, 14-7
15-3, 15-5
15-3, 15-5
7-13

15-3, 15-5
15-3, 15-5
15-3, 15-5
15-3, 15-5
15-3, 15-5
12-3

12-3

12-3

12-3

12-5, 12-7
12-5, 12-7
12-5, 12-7
12-5, 12-7
12-5, 12-7
12-5, 12-7
12-9

12-3

12-3, 15-3, 15-5, 17-7
7-5

11-3

17-7

6-15

14-3, 14-5, 14-7
8-3

7-3

16-11
16-11
13-15
16-11
16-11

3-3

7-15, 8-15
17-7

17-7

17-7
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101972004
101972005
101972006
101972007
101972009
101972011
101972012
101972101
101972201
101973101
101973201
101973301
101973401
101973501
101976601
101979101
101980801
101980901
101981001
101987501
101990802
102003201
102022601
102031901
102061201
102065901
102169401
102186001
102186101
102186201
102186301
102186401
102186701
102186801
102186901
102187001
102187101
102187201
102196901
102223401
102235201
102240104
102240501
102241501
102241502
102242101
102243402
102243403
102248803
102249901
102251501
102251901
102265501
102265601
102265701
102265901

17-7
17-7

17-7

17-7

17-7

17-7

17-7

15-3, 15-5
15-3, 15-5
9-5, 9-7
9-5

9-7

9-11
16-11
16-11
12-11
12-5, 12-7
12-5, 12-7
12-5, 12-7
16-11
4-7,4-9
9-3

5-11

12-9

17-9

7-15, 8-15
17-7

14-7

14-7

14-7

14-7

14-7

14-7

14-7

14-7

14-7

14-7

14-7

13-3

13-3

14-3, 14-5, 14-7
14-5
13-15
17-7

17-7

11-7

17-7
14-3, 14-5, 14-7
17-7

17-3

17-7

14-3

14-3

14-3, 14-5
14-3, 14-5
14-3, 14-5



102266001
102266101
102267001
102273201
102273301
102273401
102273501
102273601
102273701
102273801
102273901
102274001
102279001
102279103
102279104
102287101
102287201
102287301
102287601
102287701
102287901
102288101
102288201
102288401
102288601
102288901
102289001
102289101
102289201
102289301
102289401
102289501
102289601
102289701
102289801
102289901
102290120
102292201
102292356
102292701
102292801
102293512
102296020
102296040
102296140
102296401
102296530
102296601
102296716
102296819
102296920
102297125
102297230
102297901
102298020
102298030

14-3, 14-5
14-3, 14-5
14-3, 14-5
16-5

16-5

16-5

16-5

16-5
16-3, 16-5
16-3, 16-5
16-3, 16-5
16-5

1-19

1-19

1-19

5-13

5-15

5-13

5-13

5-13

5-15
5-13, 5-15
5-15

5-15

5-11

5-13

5-11

5-15
5-11, 5-15
5-11, 5-15
5-13
5-13, 5-15
5-13

5-13

5-15

5-13

5-7, 5-9
4-7, 4-9
1-7, 1-9
1-9, 1-19
4-5

13-13

1-5, 5-3, 6-5, 9-3, 9-15
6-5, 12-11
1-27, 1-29
1-27, 1-29
1-17, 1-31, 1-35, 1-37, 1-39
1-9, 1-19
13-9, 13-15
1-7

1-9, 12-11, 13-9
1-17, 9-15
1-19

4-7, 4-9
1-9

1-11, 1-13, 1-19, 1-31, 4-7, 4-9

102298116
102298130
102298170
102298185
102298240
102298401
5-21
102298580
102298601
102298716
102298720
102298745
102298770
102299065
102299360
102299601
102302504
102302604
102304701
102304801
102327801
102330901
102336001
102353201
102353301
102353401
102355301
102356601
102356801
102357001
102357701
102380401
102400002
102400102
102400202
102400302
102430901
102431001
102453001
102453101
102500001
102500101
102500501
102500601
102500801
102501401
102501402
102501501
102502301
102502302
102502304
102502305
102502306
102502307
102502308
102502309

IN D E X

5-7, 5-9

5-7, 5-9

5-17, 5-19, 5-21

5-17, 5-19, 5-21

1-17, 1-19, 1-31

1-3, 1-27, 1-29, 5-17, 5-19,

1-19
1-19

1-9, 1-19
1-31, 1-33, 1-35, 1-37, 1-39
1-33, 1-35, 1-37, 1-39
13-13
1-23, 1-27, 1-29
1-27, 1-29
1-27, 1-29
1-9

1-9

7-9

8-9

14-3

17-9

9-13

5-15

5-15

5-15

6-5

15-3, 15-5
15-3, 15-5
15-3, 15-5
5-15

1-7

1-27, 1-29
1-27, 1-29
1-23

1-23

8-13

8-11

12-7

12-7

4-13

4-11

1-19

1-19
4-7,4-9
1-19

1-19

1-5

1-19

1-19

1-19

1-19

1-19

1-19

1-19

1-19

102502311
102502313
102502401
102502402
102502404
102502405
102502406
102502407
102502408
102502409
102502411
102502413
102502501
102502601
102502901
102503001
102503221
102503222
102503224
102503225
102503901
102504001
102504201
102504301
102504501
102504802
102505701
102506201
102506301
102506401
102506601
102507101
102508201
102508202
102508401
102508601
102508701
102508901
102508902
102509301
102509701
102509801
102510001
102510101
102510201
102510601
102510802
102510901
102511101
102511301
102511302
102511601
102511602
102511701
102511702
102511801

1-19

1-19

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1-19

1-19

1-17, 1-31, 1-35
1-17, 1-31, 1-37
1-17, 1-31, 1-39
1-17, 1-31

1-17

1-17

1-17

1-17

1-17

1-9

5-13

5-17, 5-19, 5-21
5-17, 5-19, 5-21
5-17, 5-19, 5-21
5-17, 5-19, 5-21
5-9

1-13

1-13

13-9

13-3

13-3

1-29

1-27

5-19

13-13

13-13

13-3

13-7

13-13

13-13

13-15

13-9

13-9

13-13

13-13

1-29

1-27

1-11

1-11

1-11
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102511802
102512001
102512401
102513001
102513102
102513301
102513501
102513701
102514201
102514401
102514601
102515001
102515101
102515301
102515401
102515501
102515601
102516001
102516901
102517001
102517801
102517901
102518001
102518101
102518301
102519201
102519301
102519401
102520001
102520701
102520702
102521301
102521401
102521901
102522301
102522604
102522605
102522608
102522609
102522701
102522901
102523101
102523901
102524201
102524202
102526201
102526401
102526801
102527501
102531001
102531402
102531501
102531601
102531701
102531702
102531704

Page i-6

1-11
12-11
1-27, 1-29
5-17

4-7, 9-13
1-27, 1-29
1-27, 1-29
9-3

9-3

1-11, 9-156
12-11

6-3, 6-13
6-3

12-11
12-3
12-11
12-11
12-13
1-13

1-17

3-3

3-3

3-5

3-5

3-5

3-3

3-3, 3-5
3-5

13-9

1-29

1-27

9-15

9-15

1-9

10-3

2-3

2-3

2-3, 2-5
2-3, 2-5
13-15
6-3, 13-3
1-7

1-9

1-29

1-27

12-3
13-13
13-13

3-5

1-33, 1-35, 1-37, 1-39
1-33, 1-35, 1-37, 1-39
1-31, 1-35, 1-37, 1-39
1-33, 1-35, 1-37, 1-39
1-31, 1-35
1-31, 1-37
1-31, 1-39

102534001
102534201
102534403
102534404
102534801
102536601
102536602
102536603
102536604
102536605
102538101
102538201
102538601
102540301
102540601
102540701
102540801
102540901
102541425
102543901
102543902
102544201
102544901
102545601
102545602
102550301
102551701
102551901
102552001
102553901
102554601
102554901
102555501
102555901
102556701
102556801
102557201
102557501
102557502
102557801
102558201
102558301
102558401
102558501
102558601
102558701
102558801
102558901
102559001
102559101
102559301
102559401
102559601
102559701
102562101
102562401

INDEX

13-13

1-3, 1-33, 1-35, 1-37, 1-39

1-5
1-5

1-35, 1-37, 1-39, 5-21
6-3, 13-3
6-3

13-3

6-3

13-3

3-3, 5-3
3-5, 5-3
13-9
7-15, 8-15
2-5

2-5

5-3
3-3,3-5
1-31, 1-35, 1-37, 1-39
1-23

1-23

1-23, 1-27, 1-29
1-35, 1-37, 1-39, 5-21
1-19

1-19

13-7

1-17
4-7,4-9
4-7, 49
1-21

1-15
12-11
17-3

3-5

2-5

2-5

1-7

4-5

4-5
2-3,2-5
9-15

9-15

9-15

9-15

9-15

9-15
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
1-19

17-3
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102562701
102562801
102562901
102563001
102563101
102564901
102565101
102565201
102565301
102565401
102565701
102565801
102565901
102566001
102566101
102568701
102569304
102569309
102570401
102570901
102570902
102570904
102571301
102572201
102572401
102572601
102573101
102574801
102574901
102575101
102575201
102576801
102577001
102577002
102577401
102584701
102584801
102585801
102585901
102586201
102587401
102587501
102588301
102588501
102588601
102588701
102588901
102589901
102590001
102594301
102601501
102603501
102605201
102606101
102607501
102668801

1-15
1-15

1-15

4-11, 4-13
4-11, 4-13
5-11

5-11

5-11

5-11

5-11

5-11

5-11

5-11

5-11

5-11

1-17

2-3

2-3,2-5
17-11

1-35

1-37

1-39

5-3

1-31, 1-35, 1
13-3

1-27, 1-29
1-31, 1-35, 1-37,
1-31, 1-35, 1-37,
1-31, 1-35, 1-37,
1-31, 1-35, 1-37,
1-31, 1-35, 1-37,
13-9

13-13

13-13

1-35, 1-37, 1-39
1-33, 1-35, 1-37,
1-33, 1-35, 1-37,
13-7

10-5

6-9

4-11, 4-13

4-11, 4-13

9-15

5-17, 5-19, 5-21
5-13

4-11, 4-13

4-11, 4-13
12-15

13-7

4-7,4-9

17-5

17-5

17-5

17-5

17-5

17-9

37,

1-39

1-39
1-39
1-39
1-39
1-39

1-39
1-39



102669901
102674001
102674101
102674201
102674401
102674601
102675001
102675101
102675201
102675301
102675401
102686101
102704701
102704801
102704901
102705001
102751601
102753401
102771701
102803301
102806201
102865101
102878101
102878201
102886301
102886401
102886501
102886601
102952202
102956201
102956301
102956401
102956501
102958001
102967901
102973801
102989101
103196001
103199301
103200301
103205101
103209501
103210101
103226201
103226301
103226401
103226601
103226701
103238501
103262001
103325501
103325601
103325701
103327601
103327701
103327801

17-7

17-5

17-5

17-5

17-9

17-9

17-5

17-5

17-5

17-5

17-5

17-3

14-7

14-7

14-7

14-7

9-3

7-9, 8-9
15-5

6-5

13-15

9-3

5-15

5-13, 5-15
15-5

15-5

15-5

15-5

9-3

5-13, 5-15
13-11
13-11
13-11
13-11
1-19

5-15
13-11
1-27, 1-29
1-27, 1-29
1-27, 1-29
1-27, 1-29
5-7

1-27, 1-29
13-11
13-11
13-11
13-11
13-11

3-5

13-15
14-5

14-5

14-5

1-17

4-11

4-11, 4-13

INDEX

103327901 4-13
103330601 1-3
103337601 14-5
103344301 4-11, 4-13
103345701 11-3
103403201 13-15
103423001 1-15
103423002 1-15
103423004 1-15
103428501 16-3
103428601 16-3
103428701 16-3
103428801 16-3
103429001 16-3
103429101 16-3
103429201 16-3
103429301 16-3
103429501 16-3
103429601 16-3
103429701 16-3
103434001 16-3
103439901 16-3
103499101 16-3
103499102 16-3
103499103 16-3
96704416 7-15, 8-15

A

absorber, front shock 5-13
absorber, rear shock 5-17, 5-19, 5-21
AC cord 16-5, 16-7, 16-9, 16-11
AC cord bushing 16-3, 16-5
AC cord receptacle 16-11
AC cordset 16-3
accelerator cable 4-7, 9-13
accelerator pedal 4-11, 4-13
accelerator pedal adjustment tool 17-3
accelerator pedal pad 4-11, 4-13
access panel 1-19
adapter

cable (IQDM) 17-7
adhesive, guide ring  17-3
adjuster

hydraulic brake 17-7
adjuster, lash  8-11
air filter  9-15
air filter canister evacuation valve 9-15
air intake assembly 9-15
air intake cover 9-15
air intake hose  9-15
ammeter 16-3, 16-5, 16-7, 16-9, 16-11
arbor 17-3
arm

governor 12-3

pivot 12-3

rocker 7-9, 8-9

armature 6-15, 14-3, 14-5, 14-7
armature conversion kit  6-15
armrest 1-15, 1-31, 1-35, 1-37, 1-39
assembly

armature 6-15

axle 12-9

brake lever 4-3

brush connector 6-15

brush holder 6-15

carburetor 9-5, 9-7

connecting rod 7-13, 8-13

cylinder head 8-9

drive hub 11-3

driven clutch  11-7

driven clutch fixed-face 11-7

field coil 6-15

float 9-5, 9-7

frame and field (motor) 14-7

fuel tank vent  9-3

governor 12-5, 12-7

idle screw 9-5, 9-7

moveable-face 11-3, 11-7

pilot air screw  9-5, 9-7

plugcap 8-5

score card plate 5-5

secondary clutch weight 17-3
axle 12-9, 15-3, 15-5
axle shaft oil seal 12-9, 15-3, 15-5
axle tube 15-3, 15-5

B

backing plate, brake 4-3

backrest 1-17, 1-31, 1-35, 1-37, 1-39

bag hoop 1-17

bag strap 1-17

bag strap buckle 1-17

bag well liner  1-21

bag, desiccant 11-3

ball bearing 8-11

ball joint 5-11

ball stud 12-11

ball, bearing 5-11

ball, shifter 12-5, 12-7

ball, steel pressure relief 7-7, 8-7

band, RPM limiter mount 7-5, 8-5

barb, vent 9-3

barrel, plastic 1-7, 1-9, 1-17, 1-21, 1-31,
1-33, 1-35, 1-37, 1-39, 4-7, 4-9

battery cable 13-13

battery cap, 6-volt 13-13

battery charger 16-5, 16-7, 16-9, 16-11

battery charger case 16-5, 16-7, 16-9,
16-11

battery charger handle 16-5
battery charger receptacle 13-13
battery charger transformer 16-5, 16-7,
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16-9, 16-11
battery clamp 6-5
battery condition indicator  73-3
battery discharge machine 17-3
battery light 13-3
battery terminal protector spray 17-3
battery thermometer 17-3
battery, 12-volt 6-5

battery, 12-volt, Trojan T1275, moist 13-13
battery, 12-volt, Trojan T1275, wet 13-13

bearing 15-3, 15-5

ball 5-11, 8-11
ball (motor) 14-7
idler 11-3

inner axle tube 12-9, 15-3, 15-5
needle 12-5, 12-7
outer axle tube 12-9
bearing and oil seal remover 17-3
bearing driver set  17-3
bearing puller  17-3
bearing puller wedge 17-3
bearing retainer 14-3, 14-5
beauty panel, front 1-5
beauty panel, rear 7-19
bellows, steering 5-11
belt, drive 11-5
belt, starter/generator 6-17, 6-19, 11-3
bezel, FNR 12-11
body kick plate 1-11, 1-13
body, front 1-5, 1-19
body, under 1-19
bolt, U- 1-35, 1-37, 1-39, 5-21
boot, switch 13-9
bottom seat 1-15
bracket 7-3
accelerator cable 9-13

adjustable starter/generator 6-17, 6-19

equalizer 4-7, 4-9

governor cable 9-13

muffler mounting 70-3, 10-5

oil filter mount 7-7, 8-7

oil level switch 7-11, 8-11

relay mounting 16-9

RPM limiter 7-5, 8-5

shock absorber 5-17, 5-19, 5-21
shock mounting 5-17, 5-19, 5-21
snubber 7-15, 8-15

starter/generator mounting 6-17, 6-19

throttle spring return  9-9, 9-711
bracket, clamshell 7-9
brake adjusting mechanism 4-3
brake adjustment tool 17-3
brake backing plate 4-3
brake cable 4-5
brake cable release tool 17-3
brake cluster 4-3

INDEX

brake drum 4-3
brake lever 4-3
brake pedal 4-11, 4-13
brake pedal adjustment tool 77-3
brake pedal pad 4-11, 4-13
brake pedal tension tool 17-3
brake return spring 4-11, 4-13
brake rod 4-11, 4-13
brake self-adjusting mechanism 4-3
brake shoe 4-3
brake spring 4-3
breaker, circuit 16-3, 16-5, 16-7,
16-11

breather 12-3, 15-3, 15-5
brow 1-5
brow cap 1-5
brush 14-3, 14-5, 14-7
brush and screw set 6-15
brush box assembly  14-7
brush connector 6-15
brush holder 6-15
brush inspection port cover 6-15
brush port cover 6-15
brush rigging 14-3, 14-5, 14-7
brush spring 14-3, 14-5, 14-7
brush spring set 6-15
bucket, electric vehicle 13-13
buckle, bag strap 1-17
bumper 1-3

drive unit (motor) 14-3, 14-5, 14-7

jounce 1-35, 1-37, 1-39, 5-21

jounce, bracket 1-35, 1-37, 1-39, 5-21
bushing 5-13, 5-15, 5-17, 5-19, 5-21, 11-3

AC cord 16-3, 16-5
bushing, insulated 14-3, 14-5
button, drive  11-7
buzzer, reverse 6-3, 13-3

Cc

cable
accelerator 4-7, 9-13
brake 4-5
FNR shifter 12-13, 12-15
governor 9-13
IQDM  17-7
cable support bracket 12-11
cable, battery 13-13
calibration test module 17-3
cam
driven clutch 11-7
neutral lockout 12-11
cam installation tool  17-3
camshaft 7-11, 8-11
camshaft shim 8-11
canopy 1-27, 1-29
canopy bracket 1-19
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canopy component kit 7-29
canopy cover 1-23, 1-27, 1-29
canopy drain cover 1-27, 1-29
canopy handle 1-27, 1-29
canopy hardware 1-27, 1-29
canopy support  1-27, 1-29
cap

battery, 6-volt 13-13

dust 13-3

fuel tank 9-3

key switch  6-3, 13-3

plug 8-5

spark plug  7-5
cap, SAM  1-23
carburetor 9-5, 9-7
carburetor float level tool  17-7
carburetor gasket 9-711

carburetor insulator  9-9, 9-11, 14-3, 14-5

carburetor mounting gasket 9-9, 9-11
card, safety first 17-9
case

battery charger 16-5, 16-7, 16-9, 16-11

differential gear 12-9
gear 12-3, 15-3, 15-5
rocker 7-9, 8-9
case, charger 16-3
charger bezel tool 17-3
charger board relay  76-3
charger case 16-3
charger hardware 16-3
chargerlegs 16-3
charger wires  16-3
charger, battery 16-5, 16-7
choke bottonrod 1-71, 9-15
choke lever 1-11, 9-15

circuit breaker 16-3, 16-5, 16-7,
16-11
clamp
battery 6-5
cable retaining 9-13
hose 9-3, 9-9, 9-11
muffler hose 10-3, 10-5
clamshell bracket 71-9
clip, body trim  1-9, 1-19
clip, score card 5-3, 5-5
closeout 13-13
cluster idler gear 12-5, 12-7
cluster, brake 4-3
clutch alignment tool 17-5
clutch pulley 171-3
clutch removal tool 17-3
clutch repair kit 171-7
clutch tool kit  17-5
clutch weight  17-3
clutch, drive  11-3
clutch, driven  11-7



coil, field 6-15

coil, ignition  7-5, 8-5

collet 7-9, 8-9

column, steering 5-7, 5-9

comfort grip steering wheel kit 5-3
communication display module  17-5

component mounting plate  713-15
compression gauge 17-5
compression spring  1-11, 9-15

compressor, pistonring  17-9
compressor, valve spring 17-11
computer, v 3.0 onboard 13-15
connectingrod 7-13, 8-13

connector tube, handrail 1-31, 1-35, 1-37,
1-39
connector, 9-pin  6-3, 6-13, 13-3
connector, a- 6-15
continuity tester  17-5
control arm
A-arm  5-13
controller, motor speed 13-15
controller, speed 13-15
cord connector 7-11, 8-11

cord set, DC  16-5
cord, AC 16-5, 16-7, 16-9, 16-11
cord, DC 16-7, 16-9, 16-11
Cordset

PD3, Ac 114" 16-3

PD3, Ac 80" 16-3

PD3, DC 113" 16-3

PD3, DC 154" 16-3

PD3, DC 205" 16-3
counterbalance guide shaft 7-13, 8-13
counterbalance weight 7-13, 8-13
coupler, SPWS  13-11
cover

air intake 9-15

brush inspection port 6-15

brush port 6-15

crankcase 7-11, 8-11

dust 4-3

electronics module  13-9

oil pump 7-7, 8-7
cover plate  14-7
cover, canopy drain
cover, drain  1-25

1-27, 1-29

cover, steering column  5-3
crankcase 7-13, 8-13

crankcase cover 8-11

crankcase cover gasket 7-9, 7-11
crankcase vent tube 9-9, 9-11
crankshaft 7-13, 8-13

crankshaft rod 8-13

crankshaft seal 7-11

crankshaft shim 7-13, 8-13
current limiter  16-11

INDEX

cushion, shock absorber 5-17, 5-19, 5-21
cutter, valve seat 17-5, 17-11

D

damper, RPM limiter
dash 1-7
dash support assembly 5-13
dashtray 1-7
DCcord 16-7, 16-9, 16-11
DC cordset 16-5
DC cordset 16-3
decal
battery weight warning 3-5
Club Carclip 3-3, 3-5
component mounting plate  3-5
electrical cover safety 3-5
four-passenger warning 1-35, 1-37,
1-39, 3-7
frame ground warning  3-3
gas and governor warning  3-3
IR/Club Car 1-9
on/off 3-3, 3-5
operating instructions  3-3, 3-5, 5-3
operating instructions (electric) 3-5
operating instructions (gas) 3-3
private speed mode 3-5
rollover warning  3-3, 3-5
rotating parts  3-3
Tow/Run switch  3-5
warning, battery weight 3-5
desiccantbag 17-3
DF-terminal insulator 6-15
diesel tachometer probe 17-9
differential  15-3
drive unit  15-5
differential gear 12-9, 15-3, 15-5
differential gear case 12-9
differential housing 15-3, 15-5
differential idler gear 12-9
differential pin  12-9
diode 13-9
diode, rectifier 16-5
diode, tow switch 13-7
dipstick  7-3, 8-3
drain cover 1-25
drain plug 7-7, 8-7
drain plug gasket 7-7, 8-7, 12-3
drive belt 171-5
drive button  11-7
drive clutch  171-3
drive clutch button  17-3
drive clutch fixed sheave tool 17-5
drive clutch fixed-face 171-3
drive clutch holder tool 17-5
drive clutch hub puller 17-5
drive clutch puller 17-5

7-5, 8-5
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drive clutch spider removal tool  17-5

drive clutch spring  17-3

drive clutch weight 17-3

drive hub  771-3

drive unit  15-3

drive unit bumper

driven clutch  11-7

driven clutch button 771-7

driven clutch cam 11-7

driven clutch cam puller 17-5

driven clutch fixed-face assembly  11-7

driven clutch puller plug  17-5

driven clutch spring compression base tool
17-5

driven clutch spring compression collar tool
17-5

driven clutch spring compression nut tool
17-5

driver, drive clutch 7171-3

drum, brake 4-3

dry moly lubricant  17-7

dustcap 13-3

dust cover 4-3

dustseal 5-11

14-3, 14-5, 14-7

E

eccentric adjustment screw 5-15
end bell, commutator 6-15
end bell, output shaft 6-15
end cap, motor  14-3, 14-5, 14-7
end shield

motor 14-3, 14-5
end, tierod 5-11
engine 7-3
engine mounting plate
engine shroud 7-3, 8-3
engine valve spring  7-9
engine, FE350 CW without ACR 8-3
equalizer 4-7, 4-9

7-15, 8-15

exhaust system 10-3, 10-5
exhaust valve 7-9, 8-9

F

face, moveable 11-3, 11-7

fan housing 7-3, 8-3
fan shroud 7-3, 8-3
fan, flywheel 7-5, 8-5
fascia 1-5
field coil 6-15
field coil housing 6-15
fill plug 12-3
filter

air 9-15

fuel 9-3

oil 7-7,8-7
filter, air 9-15
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filter, oil pump  8-7
fixed-face, drive clutch  17-3
fixed-face, driven clutch  171-7
float 9-5, 9-7

floor cover plate 4-7, 4-9
floor mat 7-33, 1-35, 1-37, 1-39
floormat 171-9

floormat retainer  1-9
flywheel 7-5, 8-5

flywheel fan 8-5

flywheel fan plate  7-5, 8-5
flywheel puller  17-7

FNR bezel 12-11

FNR handle 12-11

FNR housing 13-9

FNR shift lever 12-3

FNR shifter 12-11

FNR shifter base 12-11

FNR shifter cable 12-13, 12-15
foam tape 71-19
foot deck  1-33, 1-35, 1-37, 1-39

fork, shift 12-5, 12-7
four-passenger conversion kit
four-passenger kit  7-39
frame and field assembly (motor) 74-7
front body 71-5, 1-19
front body, beauty panel 1-5
fronthub 5-15
front suspension structure 5-13
F-terminal hardware 6-15
f-terminal insulator  6-15
fuel filter  9-3
fuel line 9-3, 9-9, 9-11
fuel pickup tube 9-3
fuel pump, impulse 9-3
fuel tank  9-3
fuel tank cap 9-3
fuel tank hold-down 9-3
fuel tank vent  9-3
fuse 16-7, 16-9, 16-11

10-amp 6-5

15-amp 13-9

charger 16-3, 16-5
fuse cover, sealed 6-5

1-35, 1-37

G
gasket 15-3, 15-5
airintake 9-15
carburetor 9-11
carburetor mounting  9-5, 9-7, 9-9, 9-11
crankcase cover 7-9, 7-11, 8-9, 8-11
drain plug 7-7, 8-7, 12-3
exhaust 7-9, 8-9, 10-3, 10-5
head 7-9, 8-9
insulator 7-9, 8-9, 9-9, 9-11
liquid 12-3, 15-3, 15-5, 17-7
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oil pump 7-7

rocker case 7-9, 8-9
gasket kit, FE290 7-9
gasket kit, FE350 8-9
gauge, compression 17-5

GCOR 4-11

gear
case 12-3, 15-3, 15-5
cluster idler 12-5, 12-7
differential 12-9, 15-3, 15-5
differential idler 12-9, 15-3, 15-5
differential output  715-3, 15-5

helical 7-13, 8-13, 12-5, 12-7, 12-9
spur 7-13, 8-13, 12-5, 12-7
steering 5-11
synchro 12-5, 12-7
gear yoke 17-7
governor 12-5, 12-7
governorarm  12-3
governor cable 9-13
governor cable bracket 9-13
governor shaft installation tool  17-7
governor shield 9-9, 9-11

grip, pencil  5-3, 5-5
grommet 9-3
guide
intake valve 7-9, 8-9
valve 8-9

valve seat cutter 17-11
guide ring adhesive 17-3

H

hand rail  7-33, 1-35, 1-37, 1-39

handle, battery charger 16-5

handle, FNR 12-11

handrail connector tube
1-39

hardware kit, charger 16-3

hardware, F-terminal 6-15

harness, instrument panel

harness, wire  6-9, 13-7

head gasket 7-9, 8-9

head, cylinder 8-9

head, FE290 7-9

heatsink 13-15, 16-5

heatsink and rectifier 16-3, 16-7, 16-9,
16-11

helical gear 7-13, 8-13, 12-5, 12-7, 12-9

hinge plate 7-15

hip restraint 1-15, 1-31, 1-35, 1-37, 1-39

hold-down, fuel tank 9-3

hoop, bag 1-17

hose, air intake 9-15

hose, fuel 9-3

hose, SPWS  13-11

housing

1-31, 1-35, 1-37,

6-3, 6-13, 13-3
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3-pin  14-3, 14-5, 14-7
differential  15-3, 15-5
fan 7-3, 8-3
field coil 6-15
hub 5-15
hub, front 5-15
hub, synchronizer clutch
hubcap 5-15
hydraulic brake adjuster 17-7
hydrometer 17-7

12-5, 12-7

idle screw assembly  9-5, 9-7
idler bearing 171-3
idler gear, differential
ignition coil  7-5, 8-5
inner frame snubber 7-15, 8-15

input shaft 12-5, 15-3, 15-5

insert, synchronizer 12-5, 12-7
instrument panel 6-3, 13-3

instrument panel harness 6-3, 6-13, 13-3
insulated bushing 14-3, 14-5

insulator gasket 7-9, 8-9, 9-9, 9-11
insulator, carburetor  9-9, 9-11, 14-3, 14-5
intake assembly 9-15

intake cover 9-15

intake hose 9-15

intake pipe 9-9, 9-11

intake valve 7-9, 8-9

intermediate shaft 15-3, 15-5

internal retaining ring pliers  17-7

1Q display module (IQDM) 17-7

15-3, 15-5

J
J-clip 71-19
jet, main  9-5, 9-7
jet, pilot  9-5, 9-7
joint

ball 5-11
jounce bumper

jounce bumper bracket
5-21

1-35, 1-37, 1-39, 5-21
1-35, 1-37, 1-39,

K

key
crankshaft 7-5, 7-13, 8-5, 8-13
driven clutch  11-7
On/Off 6-3, 13-3
square 11-7
starter/generator 6-15
woodruff  12-3

key switch  6-3, 13-3

key switch cap 6-3, 13-3

kick plate 1-11

kick plate, body 1-11, 1-13



king pin  5-15

Kit
PD3 Cordest, AC 114" 16-3
PD3 Cordest, AC 80" 16-3
PD3 Cordest, DC 113" 16-3

PD3 Cordest, DC 154" 16-3

PD3 Cordest, DC 205" 16-3
kit

3-pin housing

brake pedal adjustment tool

brake shoe retainer 4-3

14-3, 14-5, 14-7
17-3

canopy component  7-29
clutch repair  11-7
differential gear case 12-9
drive clutch button  17-3
drive clutch weight  17-3
driven clutch button 771-7
four-passenger 1-39

front hub replacement 5-15
impulse fuel pump rebuild  9-3

1Q display module (IQDM) 17-7

magnet and bearing 714-3, 14-5

motor brush  14-7

motor brush spring  14-7

motor cover plate  14-7

motor speed sensor  14-7

motor terminal hardware  14-7

neutral lockout cam 12-11

PD3 hardware 16-3

PD3 wiring 16-3

shock absorber cushion 5-17, 5-19,
5-21

tune-up 17-9

kit, comfort grip steering wheel 5-3
kit, SPWS (single-point watering system)
13-11

L

lash adjuster
L-bracket, motor

8-11
14-7

leaf spring 1-35, 1-37, 1-39, 5-15, 5-17,
5-19, 5-21
legs, charger 16-3
lever
change 12-3
choke 1-11,9-15
light
battery 13-3
oil 6-3
limit switch  12-11
limiter
current 16-11
RPM 7-5, 8-5
line, fuel 9-3, 9-9, 9-11
liquid gasket 12-3, 15-3, 15-5, 17-7

low oil warning light  6-3

INDEX

17-7
14-3, 14-5, 14-7, 17-7

lubricant, dry moly
lubricant, moly-teflon
lug nut 2-3, 2-5
lug stud  5-15, 12-9, 15-3, 15-5

M
magnet and bearing kit 74-3, 14-5
magnet, speed sensor 14-3, 14-5, 14-7

main jet 9-5, 9-7
main nozzle 9-5
manifold, SPWS  13-11
mat, floor 1-9, 1-33, 1-35, 1-37, 1-39
MCOR 4-13
mechanism, brake adjusting 4-3
meter, voltohm  17-11
module
calibration test  17-3
communication display
moly-teflon lubricant  17-7
motor
48-volt 14-5
48-volt IQ 14-3, 14-7
motor armature  14-3, 14-5
motor brush  14-3, 14-5
motor brush kit  14-7
motor brush spring kit  14-7
motor bumper  14-3, 14-5, 14-7
motor controller 13-15
motor end cap 14-3, 14-5, 14-7
motor end shield 14-3, 14-5
motor L-bracket 14-7
motor magnet, speed sensor
14-7
motor speed controller
motor speed sensor 14-3, 14-5, 14-7
motor speed sensor kit  14-7
motor stator shell and winding
motor terminal hardware kit
11-3, 11-7
10-3, 10-5

17-5

14-3, 14-5,

13-15

14-3, 14-5
14-7
moveable-face
muffler hose clamp

N

nameplate 171-5

needle bearing 12-5, 12-7
neutral lockout cam  12-11
nozzle, main 9-5, 9-7

nut, lug 2-3, 2-5

(0

oil filler tube  7-3, 8-3

oil filter  7-7, 8-7

oil filter mount bracket 7-7, 8-7
oil filter screen 7-11, 8-11

oil filter screen plate 7-11, 8-11

oil level sensor 7-11, 8-11

oil level switch bracket

oil pump and rotor  7-7, 8-7

oil pump cover 7-7, 8-7

oil pump filter 8-7

oil pump gasket 7-7

oil pump plate 7-7, 8-7

oil seal
12-5, 12-7

oil warning light, low 6-3

onboard computer (v 3.0)

8-13
o-ring, ring, O 13-11

P

pad
accelerator pedal
brake pedal 4-11, 4-13
park brake pedal
paint, touch-up 17-7
panel, access 1-19
panel, beauty
frontbody 71-5
rear body 1-19
panel, SAM  1-17
park brake pad 4-11, 4-13
pedal assembly 4-11, 4-13
pedal group 4-11, 4-13
pedal spring kit 4-11, 4-13
pencil grip  5-3, 5-5
pilot air screw  9-5
pilot air screw assembly  9-7
pilot jet 9-5, 9-7
pin, differential  712-9
pin, king 5-15
pin, piston 7-13, 8-13
pinion, steering 5-11
pipe, intake 9-9, 9-11
piston 7-13, 8-13
piston pin  8-13
pistonring 7-13, 8-13
piston ring compressor
piston ring pliers  17-9
piston ring set 8-13
pivotarm 12-3
plate
backing (brake) 4-3
cover 14-7

17-9

7-11, 8-11

7-9, 7-13, 8-9, 8-11, 8-13, 12-3,

13-156
O-ring 7-3, 7-9, 7-11, 7-13, 8-3, 8-9, 8-11,

4-11, 4-13

4-11, 4-13

engine mounting 7-15, 8-15

flywheel fan
hinge 1-15
kick 1-11
oil filter screen 7-11, 8-11
oil pump 7-7, 8-7

score card  5-5

thrust 12-5, 12-7, 12-9

7-5, 8-5
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plate, component mounting 13-15
plate, floor cover 4-7, 4-9
pliers
internal retaining ring  17-7
piston ring  17-9
retaining ring  17-9
plug
drain 7-7, 8-7
driven clutch puller  17-5
fill  12-3
spark 7-5, 8-5
plugcap 8-5
pole set 6-15
press weldment  17-5
protector spray, battery terminal  17-3
puller
bearing 17-3
clutch 17-3
drive clutch 17-5
drive clutch hub  17-5
driven clutch cam 17-5
flywheel 17-7
seal 17-9
special use tool 17-9
pulley
clutch 11-3
starter-generator 6-15
pump, impulse fuel 9-3
pushrod 7-9, 8-9

R

rack and pinion 5-11
rack and pinion steering gear box 5-11
rack, steering 5-11
reaf-facing seat 71-39
reamer, valve guide 17-9
rear body, beauty panel 1-19
receptacle, AC cord 16-11
receptacle, battery charger
rectifier diode 16-5
rectifier with heatsink 16-3, 16-7, 16-9,
16-11
regulator, voltage 6-5
relay 16-9, 16-11
relay mounting bracket 16-9
relay, 48-volt  16-5, 16-7
relay, charger board 16-3
remover, bearing and oil seal 17-3
resistor 13-15
restraint, hip  1-15, 1-31, 1-35, 1-37, 1-39
retainer
bearing 14-3, 14-5
brake shoe 4-3
shock absorber cushion
5-21
spring (drive clutch) 17-3

13-13

5-17, 5-19,
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valve spring 7-9, 8-9
retainer, floormat  71-9
retaining ring pliers  17-9
return spring, brake 4-11, 4-13
reverse buzzer 6-3, 13-3
rigging, brush  14-3, 14-5
ring

piston 7-13, 8-13

retaining 1171-3, 11-7, 12-11

snap 7-9, 7-13, 8-9, 8-13

spiral backup 11-3

synchronizer 12-5, 12-7
ring, piston 8-13
rocker arm 7-9, 8-9
rocker case 7-9, 8-9
rocker case gasket 7-9, 8-9
rocker shaft 7-9, 8-9
rocker switch  13-9
rod

brake 4-11, 4-13

connecting 7-13, 8-13

crankshaft 7-13, 8-13

push 7-9, 8-9

shift 12-5, 12-7
rotor, oil pump and  7-7, 8-7
RPM limiter 7-5, 8-5
RPM limiter bracket 7-5, 8-5
RPM limiter damper  7-5, 8-5
RPM limiter mount band 7-5, 8-5

S

safety firstcard 17-9
SAM  1-17
SAM (structural accessory module) 1-17
SAMcap 1-23
SAM panel 1-17
score card clip  5-3, 5-5
score card holder 5-3
score card plate  5-3, 5-5
screen, oil filter 7-11, 8-11
screw, eccentric adjustment  5-715
screw, valve clearance adjuster 17-9
seal
crankshaft 7-11
dust 5-11
lip 15-3, 15-5
oil 7-9, 7-13, 8-9, 8-11, 8-13, 12-3,
12-5, 12-7, 12-9, 15-3, 15-5
seal puller 17-9

sealant 12-3, 15-3, 15-5
seat
spring 7-9, 8-9

valve 7-7, 8-7

1-15, 1-31, 1-35, 1-37, 1-39
1-31, 1-35, 1-37, 1-39
14-3, 14-5, 14-7

seat bottom
seat bracket
sensor, motor speed
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sensor, oil level 7-11, 8-11
sensor, speed 14-3, 14-5
set, brush and screw 6-15
set, pole 6-15
shackle 5-17, 5-19, 5-21
shaft
change 12-3
counterbalance guide
input 12-5, 15-3, 15-5
intermediate  15-3, 15-5
rocker 7-9, 8-9
transmission 12-7
shield, governor 9-9, 9-11
shift fork  12-5, 12-7
shift lever 12-3
shiftrod 12-5, 12-7
shifter, FNR  12-11
shim, camshaft 8-11
shim, crankshaft 7-13, 8-13
shock absorber (front) 5-13
shock absorber (rear) 5-17, 5-19, 5-21
shock absorber cushion 5-17, 5-19, 5-21
shock absorber cushion retainer 5-17,
5-19, 5-21
shock mounting bracket
shoe, brake 4-3

7-13, 8-13

5-17, 5-19, 5-21

shroud 8-3
shroud, engine 7-3, 8-3
shroud, fan 7-3, 8-3

single-point watering system 13-711

sleeve 5-13, 5-15, 5-17, 5-19, 5-21
governor 12-5, 12-7
synchronizer 12-5, 12-7

snapring 7-9, 7-13, 8-9, 8-13

snubber bracket 7-15, 8-15

snubber, inner frame  7-15, 8-15

solenoid, 12-volt 6-5

solenoid, 48-volt 13-15

spanner wrench  17-9

spark plug 7-5, 8-5

spark plugcap 7-5

speed controller 13-15

speed sensor 14-3, 14-5, 14-7

speed sensor magnet 14-3, 14-5, 14-7
speed sensor, motor  14-3, 14-5, 14-7

spindle 5-15
spiral backup ring  17-3
spray, battery terminal protector 17-3
spring
brake 4-3
brake return 4-11, 4-13
brush 6-15, 14-3, 14-5, 14-7
compression 1-11, 5-3, 5-5, 9-15
drive button  171-3
drive clutch  171-3
driven clutch 11-7



engine valve 7-9
forward/reverse cam  12-11
leaf 1-35, 1-37, 1-39, 5-15, 5-17, 5-19,

5-21
shifter 12-5, 12-7
synchronizer 12-5, 12-7
throttle return  9-9, 9-11
valve 8-9
spurgear 7-13, 8-13, 12-5, 12-7
SPWS 13-11

SPWS (single-point watering system) kit
13-11
SPWS coupler 13-11
SPWS fitting, swivel T
SPWS hose 13-11
SPWS manifold 13-11
SPWS tubing 13-11
stand-offs, plastic 16-3
starter/generator 6-15
starter/generator belt 6-17, 6-19, 11-3
starter/generator mounting bracket 6-17
starter/generator pulley 6-15

13-11

stator shell and winding 14-3, 14-5
steel pressure relief ball  7-7, 8-7
steering column  5-7, 5-9

steering column bearing press tool  17-9
steering column cover 5-3
steering column retaining ring tool  17-9
steering gear 5-11
steering pinion  5-11
steering rack 5-11
steering wheel 5-3
steering wheel (comfort grip) kit  5-3
steering wheel puller tool  17-9
steering, rack and pinion gear box 5-11
stem, valve 2-3, 2-5
stiffener, flywheel side  7-15, 8-15
stiffener, PTO side 8-15
strap, bag 1-17
stud 7-15, 8-15
ball 12-11
lug 5-15, 12-9, 15-3, 15-5
suppressor, voltage 16-7, 16-9, 16-11
suspension, front structure 5-13
switch
four-position
key 6-3, 13-3
limit  12-11
rocker 13-9
Tow/Run  13-9
switch rubber boot  73-9
synchro gear 12-5, 12-7
synchronizer clutch hub  12-5, 12-7
synchronizer insert  12-5, 12-7
synchronizer sleeve 12-5, 12-7
synchronizer spring 12-5, 12-7

16-9, 16-11

INDEX

T

12-volt battery  6-5
12-volt solenoid  6-5
tachometer 17-9
tachometer probe, diesel 17-9
tank, fuel 9-3
tape, foam 1-19
tappet 7-11
tester, continuity  17-5
thermometer, battery 17-3
throttle return spring  9-9, 9-11
throttle spring return bracket 9-9, 9-11
thrust plate 12-5, 12-7, 12-9
tierodend 5-11
tire 2-3, 2-5
tool
accelerator pedal adjustment  17-3
belt tensioning, starter/generator 17-11
brake adjustment 17-3
brake cable release 17-3
brake pedal adjustment 17-3
brake pedal tension 17-3
cam installation 17-3
carburetor float level 17-7
charger bezel 17-3
clutch alignment 17-5
cT-wrench 17-5
drive clutch fixed sheave 17-5
drive clutch holder 17-5
drive clutch spider removal 17-5
driven clutch spring compression base

17-5

driven clutch spring compression collar
17-5

driven clutch spring compression nut
17-5

governor shaft installation 17-7
puller, special use 17-9
steering column bearing press  17-9
steering column retaining ring  17-9
steering wheel puller 17-9
transaxle axle seal 17-9
transaxle pinion seal 17-9
transmission 17-9
valve guide driver 17-9
valve seat cutter 17-5
tool kit, clutch  17-5
touch-up paint  17-7
tow switch diode 13-7
Tow/Run switch  13-9
transaxle 15-3, 15-5
transaxle axle seal tool 17-9
transaxle housing 15-3, 15-5
transaxle pinion seal tool 17-9
transaxle, unitized 12-3
transformer  16-3
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transformer, battery charger 16-5, 16-7,
16-9, 16-11

transmission shaft 12-7
transmission tool  17-9
tube

crankcase vent
7-3, 8-3
tube, fuel pickup 9-3
tubing, SPWS  13-11
tune-up kit  17-9
T-wrench tool 17-5

9-9, 9-11
oil filler

U
U-bolt  1-35, 1-37, 1-39, 5-21
u-bolt 5-17, 5-19

underbody 1-19

underbody cover 1-31, 1-35, 1-37, 1-39
underbody cover kit 7-23

underbody, rear 1-19

unitized transaxle 12-3

\'

valve
exhaust 7-9, 8-9
intake 7-9, 8-9
reed 7-9, 89
valve clearance adjuster screw 17-9
valve guide 8-9
valve guide driver tool 17-9
valve guide reamer 17-9

valve guide, intake 7-9, 8-9
valve seat 7-7, 8-7
valve seat cutter 17-5, 17-11

valve seat cutter guide 17-11
valve seat cutter tool 17-5
valve seat t-wrench  17-11
valve spring 8-9

valve spring compressor  17-11
valve spring retainer  7-9, 8-9
valve stem 2-3, 2-5

ventbarb 9-3
volt ohm meter 17-11

voltage regulator  6-5

voltage suppressor 16-7, 16-9, 16-11

W
warning light, low oil  6-3
watering system, single-point
wedge, bearing puller 17-3
weight
clutch 11-3
counterbalance

13-11

7-13, 8-13
secondary clutch 11-3
weldment
press 17-5
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wheel 2-3, 2-5

wheel and tire 5-5
wheel, steering 5-3
wire harness 6-9, 13-7
wiring, charger 16-3
woodruff key 12-3
wrench, spanner 17-9

Y

yoke support  5-11
yoke, gear 17-7

INDEX
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